
MT-97 


GROUP 16 - CAB, COWL AND BODIES 

FIG. 16-1 	 FRONT MOUNTING 

(R-IOO, R-IIO, R-120, R-130 SERIES - FOR LHD AND RHD - FLAT BACK COWL CODE 1601, FRONT END 

SECTION CODE 1602, PANEL BODY CODES 1610, 1618, TRAVELALL BODY CODES 1616, 1617, 1619) 

(R-IOO, R-IIO, R-l20, R-130 SERIES - FOR LHD REGULAR CAB CODES 1603, 1606) 


FIG. 16-2 	 FRONT MOUNTING 

(R-l00, R-1I0, R-120, R-130 SERIES - FOR RHD CAB CODES 1603, 1306) (R-I40-4x4, R-150, R-160, 

R-160-4x4 SERIES - FOR LHD AND RHD - FLAT BACK COWL CODE 1601, FRONT END SECTION CODE 

1602, REGULAR CAB CODES 1603, 1606) 


FIG. 16-3 	 FRONT MOUNTING 

(FOR CAB CODES 1606, 1613) (RC-160) 


FIG. 16-4 	 CAB AND BODY REAR MOUNTING 

(FOR REGULAR CAB CODES 1603, 1606) (FOR PANEL BODY CODES 1610, 1618 AND TRAVELALL BODY 

CODES 1616, 1617, 1619) (R-IOO, R-110, R-120, R-130 SERIES) 


FIG. 16-5 CAB REAR MOUNTING 

(FOR REGULAR CAB CODES 1603, 1606) (R-I40-4x4, R-150, R-160, R-160-4x4 SERIES) 


FIG. 16-6 CAB REAR MOUNTING 

(FOR CAB CODES 1606, 1613) (RC-160) 


FIG. 16-7 CAB SUB FRAME 

(FOR CAB CODES 1606, 1613) (RC-160) 

FIG. 16-8 FLAT BACK COWL (CODE 1601) 
FIG. 16-9 FRONT END SECTlON'(CODE 1602) 

(R-1I0, R-120, R-130, R-149-4x4, R-)50, R-160, R-160-4x4 SERIES) 
FIG. 16-10 CAB ASSEMBLY (CODES 1603, 1606) (LEFT FRONT VIEW) 

(R-lOO, R-I20, R-130, R-140-4x4, R-I50, R-I60, R-160-4x4 SERIES) 
FIG. 16-11 CAB ASSEMBLY (CODES 1606, 1613) (RIGHT FRONT VIEW) 

(RC-160) 
FIG. 16-12 CAB ASSEMBLY (CODES 1603, 1606) (RIGHT REAR VIEW) 

(R-l00, R-llO, R-120, R-130, R-I40-4x4, R-150, R-160, R-160-4x4 SERIES) 
FIG. 16-13 CAB ASSEMBLY (CODES 1606, 1613) (RIGHT REAR VIEW) 

(RC-160) 
FIG. 16-14 CAB COWL AND UNDERBODY (CODES 1603, 1606, 1610, 1616, 1617, 1618, 1619) 

(R-IOO, R-:-120, R-130, R-I40-4x4, R-150, R-160, R-160-4x4 SERIES) 
FIG. 16-15 CAB COWL AND UNDERBODY (CODES 1606, 1613) 

(RC-160) 
FIG. 16-16 	 UNDERBODY ASSEMBLY (FOR REGULAR CAB CODES 1603, 1606, PANEL BODY CODES 1610, 1618, 

TRAVELALL BODY CODES 1616, 1617, 1619) (R-IOO, R-1I0, R-120, R-130, R-I40-4x4, R-150, R-160, 
R-160-4x4 SERIES) 

FIG. 16-17 	 UNDERBODY ASSEMBLY (FOR CAB CODES 1606, 1613) 
(RC-160) 

FIG. 16-18 	 CAB ROOF AND BACK PANEL 
(R-1I0, R-120, R-130, R-I40-4x4, R-150, R-160, R-160-4x4 SERIES - FOR REGULAR CAB, CODES 1603, 1606) 
(RC-160 - FOR CAB CODES 1606, 1613) 

FIG. 16-19 COWL VENTILATOR 
FIG. 16-20 INSTRUMENT PANel AND GLOVE 'BOX 
FIG. 16-21 CAB TOE-BOARD AND COVER PLATE 

(R-IOO, R-1I0, R-120, R-130, R-140-4x4, R-I50, R-160, R-160-4x4 SERIES) 
FIG. 16-22 CAB TOE-BOARD AND COVER PLATE 

(RC-160) 
FIG. 16-23 CAB DOOR ASSEMBLY (FOR CODES 1603, 1610, 1613, 1616, 1617) 

(BELOWR-100-19474, R-1l0-53455, R-120-11688, R-130-10102, R-I40-4x4 - 1053, R-150-3844, R-160-32760, 
R-160-4x4-974, RC-i6O-2997) 

FIG. 16-24 CAB DOOR ASSEMBLY (FOR CODES 1606, 1617, 1618, 1619) m
(R-l00- 19474, R-110-53455, R-120-116B8, R-130-10102, R-I40-4x4-1053, R-150-3844, R-160-32760, 
R-160-4x4-974, RC-I60-2997) I 

PRINTED IN UN1TEC STATES OF AMERICA 

16-1 

MT-97 

FIG. 16-1 

FIG. 16-2 

FIG. 16-3 

FIG. 16-4 

FIG. 16-5 

FIG. 16-6 

FIG. 16-7 

FIG. 16-8 
FIG. 16-9 

FIG. 16-10 

FIG. 16-11 

FIG. 16-12 

FIG. 16-13 

FIG. 16-14 

FIG. 16-15 

FIG. 16-16 

FIG. 16-17 

FIG. 16-18 

FIG. 16-19 
FIG. 16-20 
FIG. 16-21 

FIG. 16-22 

FIG. 16-23 

FIG. 16-24 

GROUP 16 - CAB, COWL AND BODIES 

FRONT MOUNTING 
(R-IOO, R-IIO, R-120, R-130 SERIES - FOR LHD AND RHD - FLAT BACK COWL CODE 1601, FRONT END 
SECTION CODE 1602, PANEL BODY CODES 1610, 1618, TRAVELALL BODY CODES 1616, 1617, 1619) 
(R-IOO, R-IIO, R-l20, R-130 SERIES - FOR LHD REGULAR CAB CODES 1603, 1606) 
FRONT MOUNTING 
(R-l00, R-1I0, R-120, R-130 SERIES - FOR RHD CAB CODES 1603, 1306) (R-I40-4x4, R-150, R-160, 
R-160-4x4 SERIES - FOR LHD AND RHD - FLAT BACK COWL CODE 1601, FRONT END SECTION CODE 
1602, REGULAR CAB CODES 1603, 1606) 
FRONT MOUNTING 
(FOR CAB CODES 1606, 1613) (RC-160) 
CAB AND BODY REAR MOUNTING 
(FOR REGULAR CAB CODES 1603, 1606) (FOR PANEL BODY CODES 1610, 1618 AND TRAVELALL BODY 
CODES 1616, 1617, 1619) (R-IOO, R-110, R-120, R-130 SERIES) 
CAB REAR MOUNTING 
(FOR REGULAR CAB CODES 1603, 1606) (R-I40-4x4, R-150, R-160, R-160-4x4 SERIES) 
CAB REAR MOUNTING 
(FOR CAB CODES 1606, 1613) (RC-160) 
CAB SUB FRAME 
(FOR CAB CODES 1606, 1613) (RC-160) 
FLAT BACK COWL (CODE 1601) 
FRONT END SECTlON'(CODE 1602) 
(R-1I0, R-120, R-130, R-149-4x4, R-)50, R-160, R-160-4x4 SERIES) 
CAB ASSEMBLY (CODES 1603, 1606) (LEFT FRONT VIEW) 
(R-lOO, R-I20, R-130, R-140-4x4, R-I50, R-I60, R-160-4x4 SERIES) 
CAB ASSEMBLY (CODES 1606, 1613) (RIGHT FRONT VIEW) 
(RC-160) 
CAB ASSEMBLY (CODES 1603, 1606) (RIGHT REAR VIEW) 
(R-l00, R-llO, R-120, R-130, R-I40-4x4, R-150, R-160, R-160-4x4 SERIES) 
CAB ASSEMBLY (CODES 1606, 1613) (RIGHT REAR VIEW) 
(RC-160) 
CAB COWL AND UNDERBODY (CODES 1603, 1606, 1610, 1616, 1617, 1618, 1619) 
(R-IOO, R-:-120, R-130, R-I40-4x4, R-150, R-160, R-160-4x4 SERIES) 
CAB COWL AND UNDERBODY (CODES 1606, 1613) 
(RC-160) 
UNDERBODY ASSEMBLY (FOR REGULAR CAB CODES 1603, 1606, PANEL BODY CODES 1610, 1618, 
TRAVELALL BODY CODES 1616, 1617, 1619) (R-IOO, R-1I0, R-120, R-130, R-I40-4x4, R-150, R-160, 
R-160-4x4 SERIES) 
UNDERBODY ASSEMBLY (FOR CAB CODES 1606, 1613) 
(RC-160) 
CAB ROOF AND BACK PANEL 
(R-1I0, R-120, R-130, R-I40-4x4, R-150, R-160, R-160-4x4 SERIES - FOR REGULAR CAB, CODES 1603, 1606) 
(RC-160 - FOR CAB CODES 1606, 1613) 
COWL VENTILATOR 
INSTRUMENT PANel AND GLOVE 'BOX 
CAB TOE-BOARD AND COVER PLATE 
(R-IOO, R-1I0, R-120, R-130, R-140-4x4, R-I50, R-160, R-160-4x4 SERIES) 
CAB TOE-BOARD AND COVER PLATE 
(RC-160) 
CAB DOOR ASSEMBLY (FOR CODES 1603, 1610, 1613, 1616, 1617) 
(BELOWR-100-19474, R-1l0-53455, R-120-11688, R-130-10102, R-I40-4x4 - 1053, R-150-3844, R-160-32760, 
R-160-4x4-974, RC-i6O-2997) 
CAB DOOR ASSEMBLY (FOR CODES 1606, 1617, 1618, 1619) m 
(R-l00- 19474, R-110-53455, R-120-116B8, R-130-10102, R-I40-4x4-1053, R-150-3844, R-160-32760, 
R-160-4x4-974, RC-I60-2997) I 

PRINTED IN UN1TEC STATES OF AMERICA 

16-1 

Donated by John & Susan Hansen - For Personal Use Only



II 
MT-97 IIIGROUP 16 - CAB, COWL AND BODIES 

FIG. 16-25 	 CAB DOOR WINDOW (FOR CODES 1603, 1610, 1613, 1616, 1617) 
(BELOWR-100-19474, R-110-53455, R-120-11688, R-130-10102, R-I40-4x4-1053, R-150-3844, R-160-32760, 
R-160-4x4-974, RC-160-2997) 

FIG. 16-26 	 CAB DOOR WINDOW AND VENT WINDOW (FOR CODES 1606, 1617, 1618, 1619) 

(R-l00-19474, R-110-53455, R-I20-11688, R-130-10102, R-I40-4x4-1053, R-150-3844, R-160-32760, 

R-160-4x4-974, RC-160-2997 AND UP) 


FIG. 16-27 	 DOOR VENT WINDOW (EXCEL CORP.) (FOR CODES 1603, 1610, 1613, 1616, 1617) 
(BELOWR-I00-19474, R-1l0-53455, R-120-J1688, R-130-10102, R-I40-4x4-1053, R-150-3844, R-16o-32760, 
R-160-4x4-974, RC-160-2997) (OPTIONAL WITH FIG. 16-28) 

FIG. 16-28 	 DOOR VENT WINDOW (TROY SUNSHADE) (FOR CODES 1603, 1610, 1613, 1616, 1617) 
(BELOW R-100-19474, R-l10-53455, R-120-11688, R-130-10102, R-140-4x4-1053, R-150-3844, R-160-32760, 
R-160-4x4-974, RC-160-2997) (OPTIONAL WITH FIG. 16-27) 

FIG. 16-29 	 CAB DOOR TRIM, LOCK AND LATCH (FOR CODES 1603, 1613, 1616, 1617) 
(BELOWR-l00-19474, R-1I0-53455, R-120-11688, R-130-10102, R-I40-4x4-1053, R-150-3844, R-160-32760, 
R-I60-4x4-974, RC-160-2997) 

FIG. 16-30 	 TWO PI ECE WINDSHIELD (CODE 1639) 
FIG. 16-31 	 HEADER, ROOF TRIM AND DASH INSULATOR 


(FOR CAB CODES 1603, 1606, 1613) (FOR PANEL BODY CODES 1610, 1618) (FOR FRONT END SECTION 

CODE 1602) 


FIG. 16-32 HEADER PANELS, ROOF TRIM, SIDE TRIM AND DASH INSULATOR 

(FOR TRAVELALL BODY CODES 1616, 1617, 1619) 


FIG. 16-33 FULL WIDTH SEAT FRAME AND MOUNTING PARTS 

(FOR CAB CODES 1603, 1606, 1613) 


FIG. 16-34 	 FULL WIDTH SEAT AND BACK CUSHIONS (FOR REGULAR CAB CODES 1603, 1606) 

(SPRING TYPE STANDARD, RUBBER TYPE CODES 1673, 1674) (R-100, R-1I0, R-I20, R-130, R-I40-4x4, 

R-150, R-160, R-160-4x4 SERIES) 


FIG. 16-35 FULL WIDTH BACK CUSHION AND DIVIDED SEAT (FOR CAB CODES 1606, 1613) 

(SPRING TYPE STANDARD, RUBBER TYPE CODES 1674) (RC-160) 


FIG. 16-36 DRIVERS SEAT (FOR PANEL BODY CODES 1610, 1618) 

'FIG. 16-37 DRIVERS SEAT (FOR TRAVELALL BODY CODES 1616, 1617, 1619).,/ 
FIG. 16-38 PASSENGER SEAT (FRONT) (FOR TRAVELALL BODY CODES 1616, 1617, 1619) 
FIG. 16-39 PASSENGER SEAT (CENTER AND REAR) (FOR TRAVELALL BODY CODES 1616, 1617, 1619) 
FIG. 16-40 PANEL BODY ASSEMBLY (CODES 1610, 1618) 
FIG. 16-41 LEFT REAR DOOR (FOR PANEL BODY CODES 1610, 1618, AND TRAVELALL BODY CODE 1617) 
FIG. 16-42 RIGHT REAR DOOR (FOR PANEL BODY CODES 1610, 1618 AND TRAVELALL BODY CODE 1617) 
FIG. 16-43 TRAVELALL BODY ASSEMBLY 

(FOR TRAVELALL BODY WITH STANDARD LIFT GATE AND TAIL GATE CODES 1616, 1619) 
FIG. 16-44 TAILGATE AND LIFT GATE (FOR TRAVELALL BODY CODES 1616, 1619) 
FIG. 16-45 PICKUP BODY 

(FOR R-l00, R-110, R-I20, R-130 SERIES - 6-1/2' CODE 1650) (FOR R-1l0, R-120 SERIES - 8' CODE 1651) 
(FOR R-130, R-I40-4x4 SERIES - 9' CODE 1652) 

FIG. 16-46 VACUUM WINDSHIELD WIPER 
FIG. 16-47 DUAL ELECTRIC WINDSHIELD WIPERS (CODE 1692) 
FIG. 16-4i ELECTRIC WINDSHIELD WIPER MOTOR (AMERICAN BOSH) (CODE 1692) 

PRINTED iN UNITED STATES OF AMERICA 

16-2 

MT-97 

FIG. 16-25 

FIG. 16-26 

FIG. 16-27 

FIG. 16-28 

FIG. 16-29 

FIG. 16-30 
FIG. 16-31 

FIG. 16-32 

FIG. 16-33 

FIG. 16-34 

FIG. 16-35 

FIG. 16-36 
'FIG. 16-37 
FIG. 16-38 
FIG. 16-39 
FIG. 16-40 
FIG. 16-41 
FIG. 16-42 
FIG. 16-43 

FIG. 16-44 
FIG. 16-45 

FIG. 16-46 
FIG. 16-47 
FIG. 16-4i 

16-2 

II 

GROUP 16 - CAB, COWL AND BODIES III 

CAB DOOR WINDOW (FOR CODES 1603, 1610, 1613, 1616, 1617) 
(BELOWR-100-19474, R-110-53455, R-120-11688, R-130-10102, R-I40-4x4-1053, R-150-3844, R-160-32760, 
R-160-4x4-974, RC-160-2997) 
CAB DOOR WINDOW AND VENT WINDOW (FOR CODES 1606, 1617, 1618, 1619) 
(R-l00-19474, R-110-53455, R-I20-11688, R-130-10102, R-I40-4x4-1053, R-150-3844, R-160-32760, 
R-160-4x4-974, RC-160-2997 AND UP) 
DOOR VENT WINDOW (EXCEL CORP.) (FOR CODES 1603, 1610, 1613, 1616, 1617) 
(BELOWR-I00-19474, R-1l0-53455, R-120-J1688, R-130-10102, R-I40-4x4-1053, R-150-3844, R-16o-32760, 
R-160-4x4-974, RC-160-2997) (OPTIONAL WITH FIG. 16-28) 
DOOR VENT WINDOW (TROY SUNSHADE) (FOR CODES 1603, 1610, 1613, 1616, 1617) 
(BELOW R-100-19474, R-l10-53455, R-120-11688, R-130-10102, R-140-4x4-1053, R-150-3844, R-160-32760, 
R-160-4x4-974, RC-160-2997) (OPTIONAL WITH FIG. 16-27) 
CAB DOOR TRIM, LOCK AND LATCH (FOR CODES 1603, 1613, 1616, 1617) 
(BELOWR-l00-19474, R-1I0-53455, R-120-11688, R-130-10102, R-I40-4x4-1053, R-150-3844, R-160-32760, 
R-I60-4x4-974, RC-160-2997) 
TWO PI ECE WINDSHIELD (CODE 1639) 
HEADER, ROOF TRIM AND DASH INSULATOR 
(FOR CAB CODES 1603, 1606, 1613) (FOR PANEL BODY CODES 1610, 1618) (FOR FRONT END SECTION 
CODE 1602) 
HEADER PANELS, ROOF TRIM, SIDE TRIM AND DASH INSULATOR 
(FOR TRAVELALL BODY CODES 1616, 1617, 1619) 
FULL WIDTH SEAT FRAME AND MOUNTING PARTS 
(FOR CAB CODES 1603, 1606, 1613) 
FULL WIDTH SEAT AND BACK CUSHIONS (FOR REGULAR CAB CODES 1603, 1606) 
(SPRING TYPE STANDARD, RUBBER TYPE CODES 1673, 1674) (R-100, R-1I0, R-I20, R-130, R-I40-4x4, 
R-150, R-160, R-160-4x4 SERIES) 
FULL WIDTH BACK CUSHION AND DIVIDED SEAT (FOR CAB CODES 1606, 1613) 
(SPRING TYPE STANDARD, RUBBER TYPE CODES 1674) (RC-160) 
DRIVERS SEAT (FOR PANEL BODY CODES 1610, 1618) 
DRIVERS SEAT (FOR TRAVELALL BODY CODES 1616, 1617, 1619).,/ 
PASSENGER SEAT (FRONT) (FOR TRAVELALL BODY CODES 1616, 1617, 1619) 
PASSENGER SEAT (CENTER AND REAR) (FOR TRAVELALL BODY CODES 1616, 1617, 1619) 
PANEL BODY ASSEMBLY (CODES 1610, 1618) 
LEFT REAR DOOR (FOR PANEL BODY CODES 1610, 1618, AND TRAVELALL BODY CODE 1617) 
RIGHT REAR DOOR (FOR PANEL BODY CODES 1610, 1618 AND TRAVELALL BODY CODE 1617) 
TRAVELALL BODY ASSEMBLY 
(FOR TRAVELALL BODY WITH STANDARD LIFT GATE AND TAIL GATE CODES 1616, 1619) 
TAILGATE AND LIFT GATE (FOR TRAVELALL BODY CODES 1616, 1619) 
PICKUP BODY 
(FOR R-l00, R-110, R-I20, R-130 SERIES - 6-1/2' CODE 1650) (FOR R-1l0, R-120 SERIES - 8' CODE 1651) 
(FOR R-130, R-I40-4x4 SERIES - 9' CODE 1652) 
VACUUM WINDSHIELD WIPER 
DUAL ELECTRIC WINDSHIELD WIPERS (CODE 1692) 
ELECTRIC WINDSHIELD WIPER MOTOR (AMERICAN BOSH) (CODE 1692) 

PRINTED iN UNITED STATES OF AMERICA 

Donated by John & Susan Hansen - For Personal Use Only



m
MT-97 Rev. No.2, 7/56 IIIGROUP 16 - CAB, COWL AND BODIES 

~-6 

_-8 __ 7 

~ 8 ...... ­
A-38!98 (!l!a_~"" ".._9..__ 

FIG. 16-1 - FRONT MOUNTING 
(R-IOO, R-ll0, R-I20, R-130 Series - For LHD And RHD - Flot Bock Cowl Code 1601, Front End Section 
Code 1602, Panel Body Codes 1610, 1618, Traveloll Body Codes 1616, 1617, 1619) (R-lOO, R-llO, R-I20, 
R-130 Series - For LHD Regular Cab Codes 1603, 1606) 

c.... & 

I 

f 
1616 

I BOLT X 21 328 VA 


2 WASHER, FL., 1/2" X 118777 


1 INSULA TOR X 110 057 RI 


4 BRACKET, ASM 


I X I
LT. I~O~ RII 

RI. X 110 0')9 RII 

I 
'i RETAINE:(i X 72 799 H 

6 INSULATOR I X 98680 H 


7 WASHER X 137 _2J1. R I 


8 NUT HEX. SL T. 1/2NF X 102 641 

9 P IN COTTER 1112 x 1n X 101374 

10 BOLT, HEX-HD., 3/8Nr x I" X X X 182 718 

II WASHER, LK. 3/8" MED X X X 103 321 

12 NUT, HEX. 3/8Nr X X X 121 939 
I 

Ii PAD (FOR CODE 160~, (602) X 76785 RI 

LOWER X I 148 106 RI 

I


UPPER X ~--'-01.B.! 

14 BRACKET I ~ 
LT X X 110 176 RI 


RL X X 76787 RI 

PRINTEO IN UNITED STATES OF AMERICA 

16-3 

m 
MT-97 Rev. No.2, 7/56 

GROUP 16 - CAB, COWL AND BODIES III 

~-6 

_-8 

A-38!98 

__ 7 

~ 8 ...... -
(!l!a_~ .. "" __ ".._9 

FIG. 16-1 - FRONT MOUNTING 
(R-IOO, R-ll0, R-I20, R-130 Series - For LHD And RHD - Flot Bock Cowl Code 1601, Front End Section 
Code 1602, Panel Body Codes 1610, 1618, Traveloll Body Codes 1616, 1617, 1619) (R-lOO, R-llO, R-I20, 
R-130 Series - For LHD Regular Cab Codes 1603, 1606) 

c .... & 

I 

f 
1616 

I BOLT X 21 328 VA 

2 WASHER, FL., 1/2" X 118777 

1 INSULA TOR X 110 057 RI 

4 BRACKET, ASM 

I LT. X I I~O~ RII 

RI. X 110 0')9 RII 

'i RETAINE:(i 
I 

X 72 799 H 

6 INSULATOR I X 98680 H 

7 WASHER X 137 _2J1. R I 

8 NUT HEX. SL T. 1/2NF X 102 641 
9 P IN COTTER 1112 x 1 n X 101374 

10 BOLT, HEX-HD., 3/8Nr x I" X X X 182 718 

II WASHER, LK. 3/8" MED X X X 103 321 

12 NUT, HEX. 3/8Nr X X X 121 939 
I 

Ii PAD (FOR CODE 160~, (602) X 76785 RI 

LOWER X I 148 106 RI 

UPPER 
I X ~--'-01.B.! 

14 BRACKET I ~ 
LT X X 110 176 RI 

RL X X 76787 RI 
PRINTEO IN UNITED STATES OF AMERICA 

16-3 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev. No.2, 7/56 


GROUP 16 - CAB COWL AND BODIES
I 

CAB AND 
BODY CODES 

KEY DE CRIPTJON 1601 J H PART NUMBER16171602 160316181610 1606 
1616 1619 

FIG. 16-1 - FRONT MOUNTING - Continued 

RIGHT HAND DRIVE 

14 BRACKET RT I 105570 RIX X 

I 

I 
I 
I 

-" 


1== 


PAINTEJ:) IN UNiTED iSTATe:9 OF AMERICA. 

16-3A 

MT -97 Rev. No.2, 7/56 

GROUP 16 - CAB COWL AND BODIES I 

CAB AND 
BODY CODES 

KEY DE CRIPTJON 1601 
1617 J H PART NUMBER 

1602 
1618 1603 

1610 1606 
1616 1619 

FIG. 16-1 - FRONT MOUNTING - Continued 

RIGHT HAND DRIVE 

14 BRACKET RT X X I 105570 RI 

I 

I 
I 
I 

-" 

1== 

PAINTEJ:) IN UNiTED iSTATe:9 OF AMERICA. 

16-3A 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev. No.2, 7/56 
Ell 


GROUP 16 - CAB, COWL AND BODIES 
 HI 

4 

I'~ 

J,~ 


A.38199A 

FIG. 16-2 - FRONT' MOUNTING 
(R-100, R-1l0, R-I.20, R-130 Series - For RHO Cab Codes 1603, 1606) (R-I40-4x4, R-l50, R-160, 
R-160-4x4 Series - For LHO and RHO - Flat Back Cowl Code 1601, Front End Section Code 1602, 
Regular Cab Codes 1603, 1606) 

SERIES 
i I 

R-140-4x4KEY DESC~ I PTION I H PART NUMBER 

I 
R-IOO, R-1I0 R-150, R-l60 
R-120, R-130 R-160-4x4 

I ! BRACKET, A SM. 

R-IOO, R-IIO.R-12g, R-I3Q. 

LT X 76 78'1 R91 
RTo X 76 7$4 R';tl 

R-I40-4x4, R-I'iO, R-160 R-160-4x4 
_T X ! 76 784 R91 
Rr X 76 783 R91 

2 NUT HEX, 1/2NF X X 10'1 028 

3 WASHER LK 1/2" MED X X 10'1 '12'1 

4 BRACKET X X 76 780 R I 


5 BUSHING X X 78 175 R I 

6 BRACKET X X 76 778 R I 

7 PIN MTG. BRKT. X X 76 779 R 1 

8 BRACKET, \oI/P~ASM X X 78110 RII 


9 BOLT. HEX-HO. 3/BNr x I" X X 182 718 


10 WASHER. L K 3/8" "ED X X 103 321 
II BOLT, HEX-flO" 1/£i'I[x 1-1/2'~ X X 1827& 

12 PLATE (FOR R-140-4x4, R-160-4x4 SERIES) X 87 348 RI 


13 NUT, HEX. 3/BNF X 103 026 


14 WASHER, LK., 3/8" MEO. X 103 321 


15 BRACKET 

LT. X 76 781 R I 

RT. X 76 782 R I 


. 
! 

16 WASHER 

FL. 1/2" X 103 i4i 

i LK. 1/2" MED. X I 103 323 


i 

17 BOLT, HEX-HO., 3/~ x I" X 182 718 

PRINTEO IN UNIT£C STATES Of"'" AMERICA 

16-38 

KEY 

I 

2 

3 
4 

5 
6 

7 
8 

9 
10 

II 
12 

13 
14 

15 

. 

16 

i 

i 
17 

i 

I 

Ell 
MT-97 Rev. No.2, 7/56 

GROUP 16 - CAB, COWL AND BODIES HI 

4 

I'~ 

J,~ 

A.38199A 

FIG. 16-2 - FRONT' MOUNTING 
(R-100, R-1l0, R-I.20, R-130 Series - For RHO Cab Codes 1603, 1606) (R-I40-4x4, R-l50, R-160, 
R-160-4x4 Series - For LHO and RHO - Flat Back Cowl Code 1601, Front End Section Code 1602, 
Regular Cab Codes 1603, 1606) 

SERIES I 

DESC~ I PTION R-140-4x4 
R-IOO, R-1I0 R-150, R-l60 

I H PART NUMBER 

R-120, R-130 R-160-4x4 

! BRACKET, A SM. 

R-IOO, R-IIO.R-12g, R-I3Q. 

LT X 76 78'1 R91 
RTo X 76 7$4 R';tl 

R-I40-4x4, R-I'iO, R-160 R-160-4x4 
_ T X ! 76 784 R91 
Rr X 76 783 R91 

NUT HEX, 1/2NF X X 10'1 028 
WASHER LK 1/2" MED X X 10'1 '12'1 
BRACKET X X 76 780 R I 
BUSHING X X 78 175 R I 
BRACKET X X 76 778 R I 
PIN MTG. BRKT. X X 76 779 R 1 
BRACKET, \oI/P~ASM X X 78110 RII 

BOLT. HEX-HO. 3/BNr x I" X X 182 718 

WASHER. L K 3/8" "ED X X 103 321 
BOLT, HEX-flO" 1/£i'I[x 1-1/2'~ X X 1827& 
PLATE (FOR R-140-4x4, R-160-4x4 SERIES) X 87 348 RI 
NUT, HEX. 3/BNF X 103 026 

WASHER, LK., 3/8" MEO. X 103 321 

BRACKET 
LT. X 76 781 R I 
RT. X 76 782 R I 

! 

WASHER 

FL. 1/2" X 103 i4i 
LK. 1/2" MED. X I 103 323 

BOLT, HEX-HO., 3/~ x I" X 182 718 
PRINTEO IN UNIT£C STATES Of"'" AMERICA 

16-38 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev. No.2, 7/56 
MEMORANDA 

PFllNTED IN uNiTED STAT£S OF AM ERIC.... 

16-4 

MT-97 Rev. No.2, 7/56 
MEMORANDA 

PFllNTED IN uNiTED STAT£S OF AM ERIC .... 

16-4 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 
GROUP 16 - CAB, COWL AND BODIES 

t----' 

®-----2 if 

1-----1 
2--~ 

11 

@ ­
A-3/819 

FIG. 16-3 - FRONT MOUNTING (For Cab Codes 1606, 1613) 
(RC-160) 

I : BOLT 89--,-r5R1 
2 WASHER. FL. 1/2" 137277 RI 
3 BRACKET, RT., ASM. 88 ,94 RII 

4 INSULATOR 76789 RI 

5 RETA INER 96 7,6 HB 

6 RETA INER 
.. 

72 tqq H 

7 INSULATOR 98680 H 


8 NUT, HEX., SLT., 1/2NF 102 647 

9 PIN, COTTER, 3/32 x I" 103374 


10 i BRACKET, LT. 88 ,94 RI 

II "I REINFORCEMENT 92 762 RI 
PRINTED IN UNITED STATES OF AMERtCA 

16-5 

MT-97 

I : BOLT 

2 WASHER. FL. 1/2" 
3 BRACKET, RT., ASM. 

4 INSULATOR 

5 RETA INER 

6 RETA INER 

7 INSULATOR 

8 NUT, HEX., SLT., 1/2NF 

9 PIN, COTTER, 3/32 x I" 

10 i BRACKET, LT. 

II "I REINFORCEMENT 

GROUP 16 - CAB, COWL AND BODIES 

t----' 
®-----2 if 

1-----1 
2--~ 

11 

@ -
A-3/819 

FIG. 16-3 - FRONT MOUNTING (For Cab Codes 1606, 1613) 
(RC-160) 

PRINTED IN UNITED STATES OF AMERtCA 

89--,-r5R1 
137277 RI 

88 ,94 R II 

76789 RI 

96 7,6 HB 
.. 

72 tqq H 

98680 H 

102 647 
103374 
88 ,94 RI 

92 762 RI 

16-5 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 
GROUP 16 - CAB, COWL AND BODIES , 


\ 
\ 
1 

11-----~ 

11-----­

A-32163 

FIG. 16-4 - CAB AND BODY REAR MOUNTING 
(For Cab Codes 1603, 1606) (For Panel Body Codes 1610, 1618 And Trovelall Body Codes 1616, 1619) 
(R-l00, R-ll0, R-120, R-130 Series) 

I H PART NUMBER 

It-l00-5018flOW 
KEY OEseR JPTION 11_110_10829

11-110-10829 
R-120-2396R-120-2396 
R-130-2101R_nn_?IOI 
AND UP

I 

I PIN, COTTER, 3/32 X I" 103 374 103 374 

2 NUT HEX. , SL T., 1/2NF 102 647 102 647 

WASHER 137 277 RI 137 276 RI 

4 INSULATOR 98 680 H 98680 H 
3 

RETAINER 72 799 H 114669 RI5 
6 WASHER 100 675 RI 

RETAINER 101 413 RI 101 413 I'll7 
PRINTED IN UNITED STA.TES OF" AMERICA 

16-6 

KEY 

I 

I 

2 

3 
4 

5 
6 

7 

16-6 

MT-97 
GROUP 16 - CAB, COWL AND BODIES 

11-----~ 

11------

FIG. 16-4 - CAB AND BODY REAR MOUNTING 

, 

A-32163 

\ 
\ 
1 

(For Cab Codes 1603, 1606) (For Panel Body Codes 1610, 1618 And Trovelall Body Codes 1616, 1619) 
(R-l00, R-ll0, R-120, R-130 Series) 

I H PART NUMBER 

8flOW It-l00-501 
OEseR JPTION 11-110-10829 

11_110_10829 

R-120-2396 R-120-2396 

R_nn_?IOI R-130-2101 
AND UP 

PIN, COTTER, 3/32 X I" 103 374 103 374 

NUT HEX. , SL T., 1/2NF 102 647 102 647 

WASHER 137 277 RI 137 276 RI 

INSULATOR 98 680 H 98680 H 

RETAINER 72 799 H 114669 RI 

WASHER 100 675 RI 

RETAINER 101 413 RI 101 413 I'll 
PRINTED IN UNITED STA.TES OF" AMERICA 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 

GROUP 16 - CAB, COWL AND BODI ES 

I H PART NUMBER 

BelOW 
KEY DESCRIPTION 	 R-1I0-10829 

R-120-2396 
11-130-2101 

FIG. 16-4 - CAB AND BODY REAR MOUNTING - Continued 
--;:-""

8 INSULATOR 	 100 678 RI 
!9 WASHER 	 100676 RI 

10 SPRING 53 998 V 

II WASHER, Fe., 1/2" 103 343 
12 BOLT, w/SPRING AND SPACER, ASM. 114 789 R91 

REINFORCEMENT~ 

PANEL BODY AND TRAVELALL BODY MTG. 

BOLT, HEx-HD., 7/16NF x 1-1/2" (INTER. AND REAR) 182 755 
NUT, HEX., LK., 7/16NF (INTER. AND REAR) 16883 R I " 

~ 

PAD, MTG. (INTER, AND REAR) 

LWR, 89481 RI 
UPR. 89 482 R 1 

~ 

WASHER, FL.,7/16" 	 118667~ 
PARTS NOT ILLUSTRATED~ 

@ ORDER BOLT, 

-" 

---	 "._-"­

R-l00-S01 
R-llO-10829 
R-120-2396 
R-130-2101 
AND UP 

100678 RI 
100 676 RI 

@ 

114 789 R91 

114672 RI 

182 755 

16 553 RI 

89481 RI 

89 482 RI 

118667 

ASH. , 114 789 R91 

PRINTEQ IN UNITED STATES OF AMERICA 

16-7 

MT-97 
GROUP 16 - CAB, COWL AND BODI ES 

KEY DESCRIPTION 

FIG. 16-4 - CAB AND BODY REAR MOUNTING - Continued 
--;:-"" 

8 INSULATOR 

9 WASHER 

10 SPRING 

II WASHER, Fe., 1/2" 

12 BOLT, w/SPRING AND SPACER, ASM. 

~ REINFORCEMENT 

PANEL BODY AND TRAVELALL BODY MTG. 

~ BOLT, HEx-HD., 7/16NF x 1-1/2" (INTER. AND REAR) 

NUT, HEX., LK., 7/16NF (INTER. AND REAR) 

~ PAD, MTG. (INTER, AND REAR) 

LWR, 

UPR. 

~ WASHER, FL.,7/16" 

~ PARTS NOT ILLUSTRATED 

-" 

--- "._-"-

PRINTEQ IN UNITED STATES OF AMERICA 

! 

I H PART NUMBER 

BelOW 
R-1I0-10829 
R-120-2396 
11-130-2101 

100 678 RI 
100676 RI 

53 998 V 

103 343 
114 789 R91 

182 755 
16883 R I " 

89481 RI 

89 482 R 1 

118667 

@ ORDER BOLT, 

@ 

R-l00-S01 
R-llO-10829 
R-120-2396 
R-130-2101 
AND UP 

100678 RI 
100 676 RI 

114 789 R91 

114672 RI 

182 755 

16 553 RI 

89481 RI 

89 482 RI 

118667 

ASH. , 114 789 R91 

16-7 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 
GROUP 16 - CAB, COWL AND BODIES 

, 4\ 6 4 6 7 8 I} 10 11 12 13 


\ m~~~)~~~~'\ \~ \ 
A·37336 

FIG. 16-5 - CAB REAR MOUNTING (For Regular Cab Codes 1603, 1606) 

(R-I40-4x4, R-150, R-I60, R-160-4x4 Series) 


KEY 

I SCREW, PAN-HD. TAP. No. 10 x 


PRtNTED IN AMERICA 

16-8 

KEY 

16-8 

MT-97 
GROUP 16 - CAB, COWL AND BODIES 

, 4\ 6 4 6 7 8 I} 10 11 12 13 

\ m~~~)~~~~'\ \~ \ 
FIG. 16-5 - CAB REAR MOUNTING (For Regular Cab Codes 1603, 1606) 

(R-I40-4x4, R-150, R-I60, R-160-4x4 Series) 

A·37336 

I SCREW, PAN-HD. TAP. No. 10 x 

PRtNTED IN AMERICA 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 

GROUP 16 - CAB, COWL AND BODIES 


I.i 
/'-.,. 

/ "­

/ 
/ "- "­

/ 

A-31820 

FIG. 16-6 - CAB REAR MOUNTING (For Cob Codes 1606, 1613) 
(RC-160) 

K~Y DESCRIPTION t H PART N\JM6ER 

PRINTED IN UNITEO STATES OF' AMER1CA 

16-9 

MT-97 

K~Y 

GROUP 16 - CAB, COWL AND BODIES 

/ 

I.i 
/'-.,. 

/ "­
/ "-

/ "-

A-31820 

FIG. 16-6 - CAB REAR MOUNTING (For Cob Codes 1606, 1613) 
(RC-160) 

DESCRIPTION 

PRINTED IN UNITEO STATES OF' AMER1CA 

t H PART N\JM6ER 

16-9 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev. No.2, 7/56 

GROUP 16 - CAB, COWL AND BODIES 


FIG. 16-7 - CAB SUB FRAME 

(For Cab Codes 1606, 1613) (RC-160) 


PR1NTEP IN UNITED STATES OF AMERICA 

16-10 

MT-97 Rev. No.2, 7/56 

GROUP 16 - CAB, COWL AND BODIES 

FIG. 16-7 - CAB SUB FRAME 
(For Cab Codes 1606, 1613) (RC-160) 

PR1NTEP IN UNITED STATES OF AMERICA 

16-10 

Donated by John & Susan Hansen - For Personal Use Only



Donated by John & Susan Hansen - For Personal Use Only



GROUP 16 - CAB, COWL AND BODIES 

II 

HI MT-97 

FIG. 16-8 - FLAT BACK COWL (Code 1601) 

SERIES 

R-1I0 R-140-4.4 

I 
KEY OESCRlPTION R-120 R-ISO, R-160 t H PART NUMBER 

R-110 R-160-4x4 

CWL, ASM, 

R-IIO, R-120, R-130 - ',I/o AUTO TRANS 91 016 R91 

R-IIO,R-120, R-130 - W/AUTO. TRANS., CODE 13I.lt i 135 624 R91 

R-14o-4 x ~LB-150, R-160, R-160-4 x 4 23 018 R22 

L 

I FASTENER X X 77 607 RI 

2 SEAL X X 76 895 RI 

3 BAR, ASM. X X 80918 RII 

4 PANEL X X 7§ 671 RI 

5 

I 
BAR, ASM. X X 76 866 R II 

6 BAR,. ASM. X X 80 919 RII 

7 I PILLAR X X 76 662 RI 

8 SILL, ASM. X X 76 702 RII 

9 PANEL, ASM. 

',I/o AUTO TRANS. X 76 718 R91 

W/AUTO. TRANS., CODE 1374 X 134 552 R91 
I R-140-4 x 4, R-150, R-160, R-160-4 x 4 SERIES X 76 719 R92 
! 

PRINTED IN UNITED STATES OF AMERICA 

16-12 

Donated by John & Susan Hansen - For Personal Use Only



II 

MT-97 
GROUP 16 - CAB. COWL AND BODIES HI 

SERIES 

KEY R.ll0 R.140 .... 4 I r4 PART NUMBER DESCRIPTION R·120 R~150, R·160 
R·130 R~160·4 ... 

FIG. 16-8 - FLAT BACK COWL (Code 1601) - Continued 

10 PLATE )( )( BI 966 RI 

II I SCREW, PAN-HD., TAP., No. IONF x 1/2" )( )( 145 WI 

12 CROSS MEMBER , ASM. 

40 AUTO. TRANS. )( 7616BRII 

W/AUTO. TRANS., CODE 1374 -x' 1-13688 Rtt 

CENTER )( 113 688 RII 

LT. )( 134 750 R91 

RT. )( I~R_9_1_ 
R-140 - 4 x 4, R-150, R-160, R-160 - 4 x 4 SERIES )( 76 165 R31 

BOLT, HEX-HD., 5/16NF x 7/8" )( 11:l2 61:l/:l 

WASHER, LK., 5/16", MED. )( 103 320 

13 PANEL, ASM. 

LT. )( )( 76 665 R II 

RT. )( X 76 666 R II 
I 

14 Jt.jSULATOR ASM. 

R-IIO, R-120, R-130 SERIES X 79 075 R92 _ .. 

R-140 - 4 x 4,R-150, R-160, R-160 - 4 x 4 SERIES )( J:LQI1 R22 

15 FASTENER )( )( 77 607 R I 

16 PANEL, ASM. 
.~. 

R-IIO, R-120, R-130 SERIES )( 77 985 R II 

R-140 - 4 x 4, R-.150, R-160, R-160 - 4 x 4 SER I ES X 78 683 R II 

17 PILLAR X )( 76 661 R I 

18 BOLT, ~EX-HD., 5/16NF' x 5/8" )( )( 182 685 

19 WASHER FL. 5/16" X X 118 714 

20 WASHER, LK., 5/16", M£D. X )( 103 320 

21 NUT, HEX., 5/16NF X )( 103 025 

22 SILL X )( 76 701 RII 

23 PANEL', ASM, 

LT X X 76 667 RII 

RT )( X 76668 RII 

24 SUPPORT X X 76743 RI 

<3 PANEL, ASM. (,NCLUDES UPR. AND LwR. PANEL) )( )( 82 986 R91 

<3 PLATE, COVER, INNER LT. PANEL )( 94 720 R I 

<3 SCREW, RD-HD., TAP., No.8 x 3/8" )( 171 352 

<3 PARTS NOT ILLUSTRATED 

RIGHT HAND DRIVE 

COWL, ""SM. 

R-IIO, R-120, R-130 SERIES X 93 017 R91 

R-140 - 4 x 4, R-150, R-160, R-160 - 4 x 4 SERIES X 93 019 R92 

9 PANEL, ASM. 

R-IIO, R-120, R-130 SERIES X 89 526 R II 

R-140 4 x 4, R-150, R-160, R-160 - 4 x 4 SERIES X 89 527 R.12 

10 PLATE X X 81 966 RI -_. 
PAINTED IN UNITED STATES OF' AMERICA 

16-13 

Donated by John & Susan Hansen - For Personal Use Only



EI 

MT-97 
GROUP 16 - CAB, COWL AND BODIES III 

SERIES 

OESeR! PT I ON R-1l0 I R-140-Ax4 
R-120 R-150, R-160 
R-IJO , R-160-Ax4 

KEY 
I H PART NUMBER 

FIG. 16-8 - FLAT BACK COWL (Code 1601) - Continued 

RIGHT HAND DRIVE ~ Continued 

II SCREW, PAN~HD., TAP., No. IONF x 1/2" X X 145 193 

14 INSULATOR, ASH. 

R-I 10, R~120, R-130 SERIES X 82 128 R92 
"--R~140 - 4 x 4, R-150, R-160, R-160 - 4 x 4 S~RIE!i X i 82 129 R92 

16 PANEL, AS", 

R-IIO, R-120, R-130 SERIES X 82044RII 

R-140 - 4 x 4, R-150, R-160, R-160 - 4 x 4 SERIES X 82 045 R II 

24 SUPPORT X X I 82 124 RI 

_M_ 

'''---" 

PRINTED IN UNtTED STATES OF AMERICA 

16-14 

Donated by John & Susan Hansen - For Personal Use Only



KEY 

I 

2 

3 

MT-97 
GROUP 16 - CAB, COWL AND BODIES 

6--...., 

3 

FIG. 16-9 - FRONT END SECTION (Code 1602) 

11 
I 
I 

A.3TUTA 

11\1 

1M 

l' 

(R-llO, R-120, R-130, R-140-4x4, R-150, R-160, R-160-4x4 Series) 

SERIES 

DESCRIPTION 

I 

R-1I0 R-140-4x4 I H PART NUMBER 
R-120 R-150, R-I60 
R-130 R-160-4x4 

SECTION, FRT. END, ASM. 
R-IIO, R-120, R-130 wlo AUTO. TRANS. I 97 503 R91 
R-IIO, R-120, R-130 w/AUTo. TRANS., CODE 1374 135 625 R91 
R-140 - 4 x 4, R-I:20' R-160, R-160 - 4x 4 97 505 R91 

PANEL, ASM. 
LT. X X 95 883 R91 
RT. X X 95 884 R91 

PILLAR, w/REINFORCEMENT, ASM. X X 94 156 RII 
MENT, ASM. X X 94 728 R91 

BRACKET 
LT. X X 76 722 RI 
RT. X X 76 723 R I 

PRINTED IN UNITED STATES OF AMERICA 

16-15 

Donated by John & Susan Hansen - For Personal Use Only



KEY 

4 

5 

6 

7 
8 
9 

10 

II 

-_ .. 

12 

13 

14 

15 

16 

17 I 

18 

19 

20 

16-16 

MT-97 
-GROUP 16 - CAB, COWL AND BODIES 

OESCRIPTION 

I SERIES 

I R-110 
, R-120 
! R-130 

R_140_.h4 
R-150, R-160 
R-160-4x4 

FIG. 16-9 - FRONT END SECTION (Code 1602) - Continued 

BRACKET 
LT. X i X 

RT. X X 

BOLT, HEX-HD., 5/16NF x 5/8" X X 
WASHER, FL" 5/16" X X 

WASHER, LK" 5/16", MED. X X 

NOT USED 
NOT USED 
NUT, ASM. X X 
PANEL, ASM. X X 
PANEL X X 

MOULDING 
LT • X X 
RT. X X 

SEAL X X 
·A::>It:.Nt:. X X 

PANEL,OTR., ASM. 
LT. X X 

RT. X X 

BRACKET I X X 

BOLT HEX-HD 5/16NF x 5/8" X X 
NUT. HEX 5/16NF X X 
WASHER LK 5/16" MED X X 

PANEL, ASM. 

wiD AUTO. TRANS. X 

w/AUTo. TRANS., CODE 1374 X 

R-140 - 4 x 4, R-150, R-160, R-160 - 4 x 4 SERIES X 

PILLAR, w/REINFORCEMENT, ASM. X X 
REINFORCEMENT, ASM. X X 

CROSSMEMBER, ASM. 
W/O AUTO. TRANS. X 

W/AUTO. TRANS., CODE 1374 
CENTER X 

LT. X 
RT. X 

R-140 - 4 x 4, R-150, R-160, R-160 - 4 x 4 SERIES X 

SUPPORT X X 

PLATE X X 

SCREW, HEX-HO., TAP., No. 10 x 1/2" X X 

PRINTED IN UNITED STATES OF AMERICA. 

I§!I 

tH 
I H FART NUMBER 

i 

J~R-'-
76 750 R I 

182 685 
118 774 

-~~ 

I 13 516 R91 
! 76 932 R21 

76 371:) R2 

76 160 RI 
76 161 RI 

3~RI 
7.L§9I RI 

77 344 R21 
77 345 R21 

76 739 RI 

182 6E15 
103 025 
IO~ "120 

84 763 R91 
134 223 R91 
84 764 R92 

94 157 R II 
94 729 R91 

76 168 RII 

113688RII 

134 150 R21 
134 751 R91 
76 165 R31 

76 743 RI 

.-
81 966 RI 

145 19'\ 

Donated by John & Susan Hansen - For Personal Use Only



1'1 

MT-97 
GROUP 16 - CAB, COWL AND BODIES HI 

SERIES 

KEY DESCRIPTION R-110 R-140-4d I H PART NUMBER 

R-l20 R-ISO. R-l60 
R.110 R-l60-4.4 

FIG. 16-9 - FRONT END SECTION (Code 1602) - Continued 

21 SILL 
LT. X X 76 456 RI 
RT. X X 76 457 RI 

BOLT, HEX-HD., 5/16NF x 5/8" X X 182 685 
WASHER, FL. , 5/16" X X 118 774 
WASHER, L K • , 5/16", MED. X X 103 320 

22 INSULATOR, ASM. 
R-IIO, R-I20, R-130 SERIES X 79 ~75 R~ 
R-140 - 4 x 4, R-150, R-160, R-160 - 4 x 4 SERIES X 79 077 R92 

23 PANEL X X 76 936 R I 
24 BAR X X 81 32B RI 
25 WASHER, LK. , 5/16", MED. X X 103 320 
26 WASHER, FL. , 5/16" X X liB 774 

27 COVER 
LT. X X 134 932 R I 

---~ r---~ .~.~.-.. --~---.--.---.-

134 933 RI RT. X X 

.. 
28 FASTENER, ASM. X X 116 593 R91 

29 PANEL, ASM. 
.• -------

R-IIO, R-120, R-130 SERIES X IL2§5 RII 
R-140 - 4 x 4, R-150, R-160, R-160 - 4 x' 4 SERIES X 

I 
~8 683 RII -_. 

BOLT, HEX-HD., 5/16NF x 5/B" X X 182 685. 
NUT, HEX., 5/16NF X X 103 025 
WASHER, L K • , 5/16", MEO. X X 103 320 

(!) PANEL COWL. OTR. ASM. (INCLUDES UPR. AND LwR. PANELS) X X 77 987 R92 
(!) COWL, ASM. 

R-IIO, R-120, R-130 SERIES X 95 933 1l2.2 
R-140 - 4 x 4, R-150, R-160, R-160 - 4 x 4 SERIES X 95 9,\4 R92 

(!) GLASS, WINDSHIELD 
CLEAR X X 76 753 RI 
TINTED, COOE_~ X X 113 210 RI 

(!) RtTAINER, WINDSHIELD GLASS X X 80 304 R92 

RIGHT HAND DRIVE 
•. ---

SECTION, fRONT END. AS"'. 
R-IIO-,- R-120, R-130 SER I ES 97 504 R91 
R-140 - 4 x 4, R-150, R-I60, R-160 - 4 x 4 SERIES 97 506 R91 

16 PANEL, ASM. 
R-IIO, R-120, R-130 SER I ES X 90 42~1 
R-140 - 4 x 4, R-150, R-160, R-160 - 4 x 4 SERIES X 90 4'10 R92 

_. 

19 SUPPORT X X .R 124 RI ----
® PARTS NOT I L LUS TRATEO 

PRINTED IN UNITED STATES OF AMERICA 

16-17 

Donated by John & Susan Hansen - For Personal Use Only



GROUP 16 - CAB, COWL AND BODIES 

III 

II MT-97 

SERIES 

KEY o ESC R I PT J ON R-ll0 I R-140-4.4 ! H PART NU Me£R 

R-120 I R-ISO, R-160 
R-130 R-160-4.4 

FIG. 16-9 - FRONT END SECTION (Code 1602) - Continued 

RIGHT HAND DRIVE - Continued 

22 INSULATOR, AS M. 
R-I 10, R-120, R-130 SERIES X 82 128 R92 
R-140 - 4 x 4, R-150, R-160, R-160 - 4 x 4 SERIES X = 82 129 R92 

29 PANEL, ASM. 
R-IIO, R-120, R-130 SERIES X 82 044 R II 
R-140 - 4 x 4, R-150, R-t60, R-160 - 4 x 4 SERIES X 82 045 R 1 t 

C!) COWL, AS/<!. I 

R-IIO, R-120, R-130 SERIES X 96 027 R92 
R-140 - 4 x 4, R-150, R-160, R-160 - 4 x 4 SERIES X 96 028 R92 

! 

C!) PARTS NOT ILLUSTRATED 

i 

I 

i 

PRINTED IN UNITED STA.TES OF AMERICA 

16-18 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 
GROUP 16 - CAB, COWL AND BODIES 

FIG. 16-10 - CAB ASSEMBLY (Code 1603, 1606) (Left Front View) 
(R-100, R-ll0, R-l20, R-130, R-I40-4x4, R-150,R-160, R-160-4x4 Serie$) 

KEY OEseR I PTION I H PARi NUMBER 

CAB AS'-. 

wlo AUTO. TRANS. 

PRINTED IN UNITED STATES OF' AMERSCA 

16-19 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 
GROUP 16 - CAB, COWL AND BODIES 

___ OESCR!PTIO_N ______ ~ ____ LH~ARTNUMeER __ 

FIG. \6-10 - CAB ASSEMBLY (Codes 1603, 1606) (Left Front View) - Continued 

CAB, ASH (CONT'O) 

wlAUTO TRANS COOt 1374 (CONT'O) 

R-IIO 

BELOW 53455 (c~ COOt !l'03) 132J)23 R91 
53455 AND UP (CAB CODE 1606) 139 87~1 

R, ,-20 

Bt ~ 11688 jc:AB CODE 1603) 135 623 R91 
11688 AND UP (CAB CODE 1606) i 139 872 R91 

R-130 I 
BELOW 10102 (CA8 CODE 1603) 135 623 R91 

10102 AND UP (CA8 CODE 1606) 139 872 R91 
R-140-4x4 

BHOW 10')1 (CAB CODE 1603) 91 835 R95 
1053 AND UP (CAB COOt 1606) 139 873 R91 

R- 150 

BELOW 3844 (CAB CODE 1603) 91 835 R95 
3844 AND UP (CAB CODE 1606) 139 873 R91 

R-160 

BELOII 32760 (CAe CODE 1603) 91 835 R95 

'32760 AND UP (CAB CODE 1606) 139 87~91 
R-I6Q..4x4 

BEL 011 974 (CAB CODE 1603) 91 835 R95 

974 AND UP (CAB CODE 16061 139 873 R91 

II SEAL 76 895 RI 

-A::> I ~Nt." 77 607 RI 

2 PANEL ASM 

R-IOO R-II0 R-120, R-130 SERIES 77985RII 
R-140-4x4 R-150 R-160, R-160-4x4 StRIES 78 683 RII 

3 HOUSING, COIIL VENT (SEE SEPARATE ILLUSTRATION) 

4 GLASS 

CLEAR 76 7'31 RI 

TINTED, Coot 16')2 113 210 RI 

') RETAINER 80 304 R2 

6 DOOR ASI< (SEE SEPARATE ILLUSTRATION) 

''. 

7 PANEL, ASM 

LT 77 344 R21,. 

RT. 71 14,) R21 

8 NOT USED 

9 NOT USED 

10 PANEL 76 ~78 R2 

II NOT USED 
i 

12 NOT USED 

13 NOT USED 

14 NOT USED 

~ PANEL, COIIL, OTR., ASM. (INCLUDES UPI'! , AND LWR. PANELS) 71987 R92 

(i) PARTS NOT I LLUSTRAT(O 

PRINTED IN UNITED STATES OF AMERICA 

16-20 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 
GROUP 16 - CAB, COWL AND BODIES 

KEY DESCRIPTION I H PART NUMBER 

FIG. 16-10 - CAB ASSEMBLY (Code 1603, 1606) (Left Front View) - Continued 

RIGHT HAND DRIVE 

---t-... ----------

16-21 

Donated by John & Susan Hansen - For Personal Use Only



KEY 

--" 

I 

2 

3 
4 
5 
6 

7 • 

8 

9 

10 

16-22 

MT-97 

CAB, AS". 

CODE 1613, BELO'" 2997 

CODE 1606, 2997 AND UP 

PANEL, AS". 

RETAINER 

GROUP 16 - CAB, COWL AND BODIES 

FIG. 16-11 - CAS ASSEMBLY (Codes 1606, 1613) (Right Front View) 
(RC-160) 

DESCRIPTION 

HOUS lNG, COWL VENT (SEE SEPARATE I LLUSTRAT ION) 

PANEL, AS". (wiD EXHN.) 

BRACKET. AS". (HOOD SUPT ) (SEE GROUP 09) 

BRACE (SUPT. STAY ROD) (SEE GROUP 12) 

EXTENS ION, ASM. 

PANEL, ASM. 

lT 

RT, 

PANEL, AS". 

HINGE, AS" 

BOLT 
WASHER 

FL., 5/16" 

LK., 5/16", EXT. 
PRINTED IN UNITED STAT£S OF AMERICA 

• H PART NUMBER 

BELOW I 2997 
299'1 AND UP 

105 719 R93 105 719 R93 

139 878 R91 139 878 R91 

88 333 RII 132 820 Ril 

~04 R2 80 304 R2 

88 404 RII 88 404 Ril 

~RII 88 405 RII 

88 182 RII 88 182 RII 

88 IcaRIl 88 18'i RII 

89198 R92 89 398 R92 

98 390 R92 98 320 R22 

~20l.H 98 203 H 

118774 118774 

114 605 114 605 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 
GROUP 16 - CAB, COWL AND BODIES 

KEY OESCRJPT~ ON 

FIG. 16-11 - CAB ASSEMBLY (Codes 1606, 1613) (Right Front View) - Continued 

II DOOR, AS~ (SEE SEPARATE ILLUSTRATION) 

12 CYLINDER, w/KEY, AS~ 86 625 R91 

13 HANDLE, AS ~ • 

L T AND RT I 76 235 R91 

L T w/o LOCK, STD 

LT w/LOCK, CODE 1659 

RT w/LOCK 

14 i HANDLE 91 659 RI 
! 

15 GLASS 

CLEAR 76 753 RI 

TINTED, CODE 1632 113 210 RI 

® REINFORCEMENT, GRAB HANDLE AS~. 8S 331 RII 

® PARTS NOT ILLUSTRATED 

-_ .. . ~ .. ~ .. - _M_ 

--. f---.. 

-_. .-

... __ ... 

I 
-··~··~i---···~-~···~-··~·· 

... ~ .. ~ ... 

. -----. 

- .. 

PRINTEO IN UNITED STATES OF AMERICA 

2997 
AND UP 

tJ6 625 R91 

133 291 R91 

133 292 R91 

133 292 R91 

91 659 RI 

76 753 R I 

113 210 .RI 

8S 331 RI I 

16-23 

Donated by John & Susan Hansen - For Personal Use Only



GROUP 16 - CAB, COWL AND BODIES 

IliI 

1M MT-97 

FIG. 16-12 - CAB ASSEMBLY (Codes 1603, 1606) (Right Rear View) 
(R-l00, R-l10, R-I20, R-130, R-I40-4l<4, R-150, R-160, R-160-4l<4 Series) 

I H PART NUMBER 

BHOW R-100-19474 
R_l00_19474 R-1l0-53455 
R-llO-53455 R-120-11lisa 
R-120-116SS R-130-10102 

KEY DESCRIPTION R-130-10102 R-140-4x4 
R-140-4x4 1053 
1053 R-l'sO-3S44 
R-l'sO-3S44 R-160-32760 
R_160_32760 R-160-4x4-97 " 
R-160-4x"-974 AND UP 

I 

I GLASS 
CLEAR 76 060 RI 132 733 RI 
TINTED, CODE 1632. 113 212 RI 140 473 RI 

2 RETAINER 77 099 R2 132 734 R I 

3 PANEL, ASM. 76 164 RI 132 820 R II 
4 DOOR I ASM. (SEE SEPARATE ILLUSTRATION) 
5 PANEL, ASM. 76 138 RII 76 138 RII 

6 BOLT, HEX-HO., 5/16NF x 5/8" 182 685 182 685 
NUT, HEX., 5/16NF 103 025 103 025 
WASH~ 

fL. 5/16" 118714 118 n4 
LK., 5/16", MED. 103 320 103 320 . 

® PANEL, ROOF AND SACK, w!p I LLAR AND INNER PANEL, ASM. @ 133 097 R91 133 097 R91 
@ALSO ORDER GLASS 132 733 RI, 

e PARTS NOT ILLUSTRATED RETAINER 132 734 RI 
PRfNTEC IN UNITED STATES OF AMERICA 

16-24 

Donated by John & Susan Hansen - For Personal Use Only



KEY 

I 

2 

3 

4 

5 
6 

i 

7 

8 

9 

MT-97 

RET A I NER (BELOW 2997) 

(2997 AND up) 
PANEL AS"'. 

HI~. AS"'. 
BOLT 

WASHER 

FL 5/16' 
LK., 5/16" EXT. 

GROUP 16 - CAB, COWL AND BODIES 

FIG. 16-13 - CAB ASSEMBLY (Codes 1606, 1613) (Right Rear View) 
(RC-I60) 

DESCRIPTION 

DOOR AS'" (SE~PARJ\TE ILLUSTRATION) 

PANEL, AS'" 

CYL 1 NDER. w/LOCK, ASM. 

HANDLE AS'" 

LT AND RT 

LT '01/0 LOCK STD. 
LT w/LOCK, CODE 1659 

RT wfLOCK 

HANDLE 

GLASS 

CLEAR 

TINT~ CODE 1632 
PRINTED IN UNIr£D STATES OF AMERICA 

11 

HI 

I H PART NUMBEFf 

BelOW 2997 
2997 AND UP 

77 099 R2 

i 132 734 RI 

88 333 RI 1 132820 RII 

98 '190 R92 98 '190 R92 

98 203 H 98 203 H 

i 

118 774 118774 
114 605 114 602 

88 332 RI J 88 332 RI J 

86 62~R91 86 625 R91 

7§ 2'15 R91 

1.33 221 R2t 

I~~ 
i 133 222 R21 

91 6')9 RI 91 659 RI 

76 060 RI 132 733 RI 

113 212 RI 140 473 RI 

16-25 

Donated by John & Susan Hansen - For Personal Use Only



GROUP 16 - CAB, COWL AND BODIES 
• HI MT-97 

8 

6--..., 

12 

A-3'200 

FIG. 16-14 - CAB COWL AND UNDERBODY (Codes 1603, 1606, 1610, 1616, 1617, 1618, 1619) 

PRINTED fN STATES OF AMERrCA 

16-26 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 
GROUP 16 - CAB, COWL AND BODIES 

DESCRIPTION I H PART NUMBER 

FIG. 16-14 - CAB COWL AND UNDERBODY (Codes 1603, 1606, 1610,1616, 1617, 1618, 1619) - Continued 

6 NOT USED 

7 NOT USED 

8 NUT, ASM. 113 516 R91 

9 PANEL, ASM. 76 932 R21 

10 PANEL, OTR. 76 378 R2 

II MOULDING -. 
LT- 76 160 RI 

RT. 76 161 RJ 

12 PANEL, OTR., ASM. 76 378 R2 

13 PANEL OTR ASM, 

L T, n 344 R21 

RT, 77 'i4'l R21 

14 ISEAL 95 106 RI 

15 I BRACKET 76 739 RI 

16 'RmlNER 9'i108 R I 

SCR~ RD-HD TAP No, 10 x 1/2" 44J 061 

17 BOLT. HEX-HD 5/16NF X 5/8" 182 685 

NUT, HEX. 5/16NF 103 025 

wASHER LK. 5/16" MED. 103 320 

18 I SEAL 95109RI 

19 I UNDERBODY (SEE SEPARATE ILLUSTRATION) 

20 PILLAR w/REIN,uK'.LMt ASM 94 157 R I I 

_REI"r ASM 94 729 Rql 

21 PANEL ASM 

FOR R-IOO, R-IIO, R-120, R-130 SERIES 77 985 RII 

FOR R-140-4x4, R-150 R-160 R-160-4x4 SER I ES 78 681 R II 

BOLT, HEX-HD 5/16NF x 5,1\" 182 685 

NUT; HEX 5/16NF 103 025 

WASHER LK 5/16", MEO 10i '120 

i 
22 I SUPPORT 76 743 R-' 

i 

23 Is ILL 

LT. 76456 RI 

RT 76 457 RI 

BOLT. HEX-HD 5/16NF x 5/8" 182 685 

N.!:J!., HEX, 5/16NF 103 025 

WASHER, lIC 5/16"; MED 103 320 

24 PANEl 76 936 R I 

25 BAR_ 81 328 RI 

26 wASHER LK. 5/16' MED 10"1 '\20 

27 [WASHER _PL. 5/16 1187li 

I 
PRINTED IN UNITED STATES OF AMERICA 

16-27 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 
GROUP 16 - CAB, COWL AND BODIES 

KEY DESCRIPTION I H PART NUMBER 

FIG. 16-14 - CAB COWl AND UNDERBODY (Codes 1603, 1606, 1610, 1616, 1617, 1618, 1619) - Continued 

28 COVER 

IT I~RI 
RT ~3RI 

2<) r AS TENER ASM _116 593 R91 

RIGHT HAND DRIVE 

---;;-"1 PANEL ASM 

rOR R-IOO R-IIO R-120 R-130 SERIES 1:S2044RII 

rOR R-lltO-4x4 R-150, R-160, R-16o-4x4 SERIES 1:S2~RII 

22 SUPPORT _1:S~~4 RI 

1 

i 

. 

16-28 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 
GROUP 16 - CAB, COWL AND BODIES 

FIG. 16-15 - CAB COWL AND UNDERBODY (Code 1606, 1613) 
(RC-I60) 

PRINTED rN UNtTED STATES OF AMERICA 

.. 
Nt 

16-29 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 
GROUP 16 - CAB, COWL AND BODIES 

DESCRIPTION I H PART NUMBER 

FIG. 16-15 - CAB COWL AND UNDERBODY (Code 1606, 1613) - Continued 

6 WASHER, LK 5/16" MEO 103 320 
7 NUT, HEX., 5/16NF 103 325 
8 NUT ASM. 113 516 R91 

9 PANEL, ASM 76 932 R21 

10 MOULDING 

.T 76 160 RI 

JlT, 76 161 RI 
I 

II PANEL 
I 88 216 R2 

12 PANEL ASH 

LT 89 0'18 R21 

RT 89 039 R21 

13 ~AL 89 ooI.lJ:< I 
FASTENER 17 607 RI 

14 SEAL 96329 RI 
RETA I NER 89 197 RI 

15 . BRACKET 76 739 RI 

16 PILLAR, w/REINFOR<':EMEW AS .... ;l4809 RI I 

RE I NFORCEMENT, ASM. 94 729 R91 

17 SEAL 95 109 RI 

RETAINER 95 loB RI 

SCREW P 'N-HD TAP No. 10 x 1/2" 161 895 

18 BOLT, HEX-HO. 5/16NF x 5/8" 182 685 

WA!)HERc L K , 5/16" MEO. 103 320 

19 ASM (SEE SEPARATE IL~UST~TION) 

~ NOT SERV 1 CEO _;;;E:"ARAT~'_ y i 

21 BRACKET MTG, (SEE SEPARATE ILLUSTRATION) 

22 PANEL, IoI/EXTENS_'ON, ASM. 88 406 R91 

BOLT, HEX-HO., 5/16NF x 5/'0" 182 685 

NUT, HEX., 5/16NF 103 325 

WASHER, LK. 5/16" MED. 103 320 

23 PANEL, ASM. 88 396 RII 

24 BRACKET, MTG. (SEE SEPARATE ILLUSTRATION) 

25 REI (SEE SEPARATE ILLUSTRATION) 

26 SILL 

LT. _88 127 RI 

RT. 88 128 RI 

BOLT, HEX-HD. 5/16NF x 5/8" !132 685 
WASHER, fl., 5/16" II§ 774 

WASHER, LK, 5/16" MEO. 103 320 

NUT ASM. 110 148 R91 

I 

PRINTED IN UNITED STATES Or AMERICA 

16-30 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 
GROUP 16 - CAB, COWL AND BODIES 

KEV OESCRIPTION I H PART NUMBER 

FIG. 16-15 - CAB COWL AND UNDERBODY (Code 1606, 1613) - Continued 

27 SUPPORT 76743 RI 
28 BAR 81 '128 RI 

29 PANEl., 76 Q"l6 RI 

30 BOLT HEX-HD '5/16Nr x '5/8" 18268') 
'\1 WASHER lK, 5/16", MED. 103 320 
321 WASHER, rl., 5/16", MED. 11 8 774 

33 COVER 
LT. 114 9~2 RI 
RT. 1~4 911 RI 

34 r ASTENER, ASM 116 ')93 R91 

® EXTENSION COWL I NNER PANEl 

l T. 82 05§ RI 
RT. 89 0:29 RI 

® PARTS NOT IllUSTRATED 

, 

_ ... 

. _M_ 

, 

: 

--

PRINTED IN UNITEO STATES Or AMERICA 

·16-31 

Donated by John & Susan Hansen - For Personal Use Only



KEY 

16-32 

MT-97 
GROUP 16 - CAB, COWL AND BODIES 

FIG. 16-16 - UNDERBODY ASSEMBLY (For Regular Cob Codes 1603, 1606, Pone I Body Codes 1610, 1618, 
Troveloll Body Codes 1616, 1617, 1619) 
(R-100, R-llO, R-120, R-130, R-140-4x4, R-150, R-160, R-160-4x4 Series) 

CAB AND I H P'ART NUMBER 

BODY CODeS SERIES 

! 

I 

DESCRIPTION 
1616 R_140_4x4 

1603 1610 
1617 R-IOO, R-110 R-1S0, R-160 

1606 1618 1619 R-120, R-130 R-160 ...... 4 
I 

UNDERBODY, ASM. 

CAB AND BODY, CODES 1603, 1606 
',//0 TRANS. CODE 1374 x 109 979 R92 107 199 R91 
W/TRAN~, CODE 1374 I x 134 507 R91 

CAB AND BODY, CODES 1610, 1618 
W /0 TRANS. CODE 1374 x 84 990 R91 
W/TRANS. CODE 1374 x 134 509 R91 

CAB AND BODY, CODES 1616, 1617, 1619 
w/o TRANS. CODE 1374 x 115 617 R91 
W/TRANS. CODE 1374 x 134 511 R91 

PRINTE!:) IN UNITED STATES OF AMERICA 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev. No.2, 7/56 
GROUP 16 - CAB, COWL AND BODIES 

CAB AND ' H PART NUMBER 

BODY CODES SERIES 
,. 

I I 

I 

KEY DESCRIPTION 
1616 R-140-4x4 

1603 1610 

I 1617 R-IOO, R-1I0 
R-150, R-160 

1606 

I 
1618 1619 

R-120, R-130 
R_160-lx4 

I 

I 

FIG. 16-16 - UNDERBODY ASSEMBLY (For Regular Cob Codes 1603, 1606, Panel Body Codes 1610, 1618, 
TrovelaUBody Codes 1616, 1617, 1619) - Continued 

I NOT USED I 

2 r,ROSSMrMRrR 

CAB AND BOOY CODES 160} 1606 I 

";0 TRANS _CODE 1374 X I 110048 R91 76 165 R31 

WhRANS CODE 1314 
CENTER X 113 688 RII 

I LT. X 113 690 R It 

RT, X 113 687 RII 
CAB AND BODY CODES 1610, 1618 

w/o TRANS. CODE 1374 X 76 168 R II 

wjTRANS. CODE 1374. I 

CENTER I X 113_688 RII 

LT. X 134 750 R91 -
RT. X 134 751 R91 

CAB AND BODY CODES 1616 1617 1619 

";0_ TRANS CODE 1'174 i X 76 168 R II 

w/TRANS CODE 1374 

CENTER X 113688RII 

I IT. X 134 750 R91 
RT. X 134 751 R91 

I 

3 NOT USED 

4 SILL I X X X 76 456 RI -;6 456 RI 
I 

5 I SILL 

CAB AND BODY, _CODES 1603, 1606 X 76 591 R2 86216RII 

-'AB AND BODY, CODES .'610, 16~6, 16J], 16~, 16.12.. X X 86216RII I 
I I 

6 PLATE X I X X 81 966 RI 81 966 RI ,-

SCREW, PH-HD No 10NF x 1/2" X , X X 145 193 

I 

7 ASM. I 
'-' 

CAB AND BODY CODES 160"1 1606 X I i 1i 13'Lf<11 76 135 RII 
CAB AND BODY,- CODES 1610, 1618 X 79 393 R21 79 393 R21 
CAB AND -"OOY, CODES ~16 1617 1t§J.9 X 116 629 R II 

I 
8 I RE I NFORCEMENT AS M. X X 77 868 R II 77 868 RII 

9 
,n, ASM, X I I 100 682 RI2 106 978 Rli 

10 NO~ USED I 

II NOT USED L 
I ! 

12 BOLT HEx-Ho. S/16NF x I" X i 182 689 182 689 

I WASHER 

FL. 5/16" I X 118 774 118 174 
lK., 5/16" MEO. X 103 320 103 320 

I 
13 SILL 

, CAB AND BOO Y, .i0D ES .l603 J.§06 '- X 76 222 R2 86 217 R II 

CAB_AND ~y ~ES IQlO, 1616, 161l. 1618, 1619 X X _86217 RII 

14 SILL X X X I 76457 RI 76457 RI 
PRINTEO IN UNITEO STATE'S OF AMERICA 

16-33 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 
GROUP 16 CA COWL AND BODIES - • IJ I 

I CA8 AND I H PART NUMBER 

eODY CODES SERIES 

KEY 
i 

I 
DeseR! PT I ON 

I 

1603 1610 1616 R-IOO, R-110 R-140-4X4 

1606 1618 1617 

I 

R-120, R-130 R-IS0, R-160 
1619 R-160-4x4 

FIG. 16-16 - UNDERBODY ASSEMBLY (For Regular Cab Codes 1603, 1606, Panel Body Cades 1610, 1618, 
Travelall Codes 1619) - Continued 

RIGHT HAND DRIVE 

UNDERBODY. ASM 

CAB AND BODY, CODES 1603, 1606 X 89 539 R94 107 603 R91 
CAB AND BODY, CODES 1610 1618 X 96 664 R91 
CAB AND BODy CODES 1616 1617 1619 X 116 699 R91 

2 CROSSMFMRrR ASM 

CAB AND BODY, CODES 1603, 1606 X 76 168 R II 
CAB AND 80DY J CODES 1610, 1616 1617. 1618. 1619 X X i 11 6630R II 

I 

i ,._--, 
! 

"---
... ~~~~-... ----. : 

.-.. ----~--. ,._---, 

._M_ 

I 
i 

. 

i 

i 

-~-

i 

i 
I 

! 

,._--,. 

i 

i 

.~ ... 
PRINTED IN UNITEO STATES OF AMEFUCA 

16-34 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 
GROUP 16 - CAB, COWL AND BODIES 

-2 

FIG. 16-17 - UNDERBODY ASSEMBLY 
(For Cab Code 1606, 1613) (RC-160) 

(See following page for ports) 

PRINTED IN UNITED STATES OF' AMERICA 

16-35 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev. No.2, 7/56 

COWL AND BODIES 

FIG. 16-17 - UNDERBODY ASSEMBLY 

UNDERBODY, AS .... 88 130 R93 

! PANEL, AS.... RT. 88 181 RII 

2 SILL AS... SIDE, RT., FRDNT i 88 122 R II 

3 S ILL. AS.... CENTER. RT, 88 123 R21 

4 SILL, ASM. 88 125 RII 

5 SILL. AS ... " CENTER. LT i 88I24Rli 

6 SILL, ASM, SIDE, LT •. FRONT 88 121 RII 

7 PANEL, ASM" LT. 88182RII 

8 PANEL, ASM. 88184 RII 

9 : mClSSMtMR(R, ASM : 87 969 RII 

10 SILL, LT 87 916 RI 

II RE INrUKLt.Mt.N ASM. 77 868 R II 

12 REINFORCEMENT III 38() RI 

13 SILL RT 87 917 RI 

14 PANEL ASM 88I8SRII 

® RE INFuKt..t.Mt.N', ASM. 

LT. 88 131 RII 

RT. 88 132 RII _. 

® ANGLE 

L T, 92 n3 RI 

RT. 92 274 R I 

® BOLT, HEX-HD. 5/16NF x 5/8" 182 68~ 
® NUT, HEX., 5/16NF 103 325 

® WASHER, LK., 5/16" MED 10'\ '\20 

® PARTS NOT I LLUS TRATED 

_.- ... ~ 

------.. 

---..... 

, 

i 

i 

--

i 
~'EO IN UNITED STATfi:S OF AMERICA 

16-36 

Donated by John & Susan Hansen - For Personal Use Only



KEY 

I 

2 

3 

4 

5 

6 

! 

I 

MT-97 
GROUP 16 - CAB, COWL AND BODIES 

16-_ 

I 
I / 

11 10 
A·37341 

FIG _ 16-18 - CAB ROOF AND BACK PANEL 
(R-JOO, R-110, R-120, R-130, R-140-4x4, R-150, R-160, R-160-4x4 Series­
For Regular Cab Codes 1603, 1606) (RC-I60 - For Cab Codes 1606, 1613) 

II 

1M 

I H PART NUMBER 

DESCRIPTION r 

SEE NOTE A SEE NOTE B 

PANEL, AS"_ 76 164 RI 132 820 RII 

MOULDING 

LT. 76 169 RI 76 169 RI 
RT. 76 170 RI 76 170 RI 

SEAL 95 110 RJ 95 110 RI 
RIVET, SPLIT, 9/64 x 1/2" 104 450 104 4'iQ 

. RETAINER 89 197 RI 89 197 RI 

PANEL, INNER (NOT SERV I CEO SEPARA TEL Y) 

PILLAR, AS". 76 589 RI2 133 996 R91 
i 

BOLT, HEX-HD., I/~NF x 5/8" 182 650 182 650 
WASHER, LK 1/4" "ED 10'1 319 103 319 

NOTE A R-IOO BELOW 19474, R-1I0 BELOw 53455, R-120 BELOW 11688 

R-130 BELOw 10102, R-140 - 4 x 4 BELOW 1053, R-150 BELOw 3844. 
R-160 BELOW 32760 R-160 - 4 x 4 BELOW 974, RC-160 BELOW 2947 

~OTE B - R~IOO - 19474 AND UP, R-IIO - 53455 AND UP, R-120 - 11688 ANO UP, 

R:~()I02 AND UP, R-140 - 4 )( 4 - 1053 AND UP, R-J50 - 3844 AND UP, 

R-160 - 32760 AND UP, R-160 - 4 x 4 - 974 AND UP, RC-160 - 2997 AND UP 

PRINTED IN UNITED STATES OF AMERICA 

16-37 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 
GROUP 16 - CAB, COWL AND BODIES 

I H PART NUMeEFt 

KEY DESCRIPTION 
SEe NOTE A see NOTE S 

----'~ .. ----------- ~---~---------
FIG. 16-18 - CAB ROOF AND BACK PANEL - Continued 

7 PLATE ASM. i 
STR I KER 76 223 R92 76 223 R92 
TAP 76261 RI 76 261 RI 

RETAINER TAP PLATE 76 262 R I 76 262 RI 

8 PANEL ASM. 76 139 RI2 76 139 RI2 
. 

i 

9 SEAL 82 939 R I 82 939 RI 
RETAINER 82 942 RI 82 942 RI 

i 
10 L PANEL" ASM, 76 138 RII 76 138 R II 

SEE NOTE A 

SEE NOTE B 

" STRA I NER 83 190 RI 83 190 RI 
i _ .. 

12 PANEL 

LT. 76 751 R I 76 751 R I 
RT 76 752 RI 76 752 RI 

13 SEAL 82 940 R I 82 940 R I 
RETAINER· 82 992 RI B2 942 RI 

14 PILLAR, ASM. 76590RI2 i 133 997 R91 

15 PANEL, ASM. 76 140 RI2 76 140 RI2 

16 PLATE, ASM, 

STR I KER 76 224 R92 16 224 R92 
TAP. 76 261 R I 76 261 R I 

RETAINER, TAP. PLATE 76 262 RI i 76 262 RI 

17 STRIP, ASM. 

LT I 76 916 R II 7p2!§_R_"_ 
RT 76 917 R II 7691~ 

18 SEAL (SEE NO.TE G) 

LT. 1'l4 167 RI 139096 RI 
RT. 134 168 RI 139 096 RI 

i 

19 RETA INER (SEE NOTE G) 133 343 RI 133 343 RI 

i 

NOTE A - R-IOO BELOW 19474,R-110 BELO'" 53455, R_:J20 BELOW 11688 

R-130 BELOW 10102 R-140 - 4 x 4 aELOW 1053, R-I'iO BELOW 3844 i 

R-160 BELO", 32760, R-160 - 4 x 4 BELO'" 974. RG-160 BELO'" 2947 i 

NOTE B - R-IOO - 19474 AND UP, R-IIO - 63455 AND UP, R-120 - 11688 AND UP, 

R-130 - 10102 AND UP R-140 - 4_x 4 - 1053...ANo lJP R.:.150 - 3844 AND UP, 

R-160 - 32760 AND UP R-160 - 4 x 4 - 974 AND UP RC-160 - 2997 ANO UP 

l 
NOTE G - R-IOO - 511 AND UP, R-11O - 46833 AND UP R-120 - 9529 AND UP 

R-130 - 7264 AND UP, R-140 - 4 x 4 - 732 AND UP, R-150 - 1952 AND UP, 

R-160 - 21179 AND UP R-160 - 4 x 4 - 673 AND U~ j'c-160 - 2~AND UP 

i 
"".NTEO .N UN. TEO STATES OF AME",eA 

l6-38 

Donated by John & Susan Hansen - For Personal Use Only



m 

GROUP 16 - CAB, COWL AND BODIES HI MT-97 

I H PART NUMBER 

OESC R I PTI ON 
SEE NOTE A I SEE NOTE 8 

KEY 

FIG. 16-18 - CAB ROOF AND BACK PANEL - Continued 

20 RETAINER (SEE NOTE C) 

LT. 133 339 RI 133 339 R I 

RT. 133340 RI 133 340 R I 

21 RETAINER, (SEE NOTE C) 

LT. 133 345 RI 133 345 R 1 

RT. 133 346 RI 133 346 RI 

22 RETAINER (SEE NOTE C) I'{i 147 RI 113 347 RI 

~ BRACE, LK., PLR. TO fLOOR, ASM. 

LT. 76744 RII 76 744 R II 
RT. : 

76 745 RII 76 745 RII 

('9 • PANEL, ROOF AND BACK, w/PlllARS AND INNER PANEL, ASM. 133 097 R91 133 097 R91 
! 

~i PARTS NOT ILLUSTRATED 

NOTE A - R-IOO BELOW 19474, R-IIO BELOw 53455, R-120 BELOW 11688; 

R-130 BELOW 10102. R-140 - 4 x 4 BELOW 1053 R-150 BELOW 3844 

R-160 BELOW 32760 R-160 - 4 x 4 BELOw 974. RC-160 BELOW 2947 

NOTE B - R-IOO - 19474 AND UP, R-IIO - 63455 AND UP, R-120 - 116&3 AND UP 
R-130 - 10102 AND UP, R-140 - 4 x 4 - 1053 ANO uP R-150 - 3844 AND UP 

R-160 - 32760 AND UP, R-160 - 4 x 4 - 974 AND UP, RC-160 - 2997 AND uP 

I 
NOTE C - R-IOO - 511 AND UP, R-I 10 - 46833 ANO UP, R-120 - 9529 AND UP, 

I 
R-130 - 7264 AND UP, R-140 - 4 x 4 - 732 ANO uP, R-150 - 1952 AND UP, 

R-160 - 21179 AND UP, R-160 - 4 x 4 - 673 AND UP, RC-160 - 2090 ANO UP 

I -.1 

-

PRINTED IN U!{ITED STATES OF' AMERICA 

16-39 

Donated by John & Susan Hansen - For Personal Use Only



GROUP 16 - CAB, COWL AND BODIES 

II 

tI MT-97 

, 
3 

FIG. 16-19 - COWL VENTILATOR 

KEV DESCRIPTION I H PART NUMBER 

107202 RI 

120 530 

PRiNTED IN UNITED STATEt.OF AMERICA 

16-40 

Donated by John & Susan Hansen - For Personal Use Only



KEY· 

MT-97 Rev. No.2, 7/56 

A-35449 

1 2 

I 
/ 
/ 

36 

GROUP 16 - CAB, COWL AND BODIES 

I 
I 

I I 
28 2'1 

i I 
25 24 

FIG. 16-20 - INSTRUMENT PANEL AND GLOVE BOX 

DESCA'IPTION 

PRINTED IN UNITeD STATES OF AMERICA 

\ 
\ 

, \ \ 
23 2t 21 

16-41 

Donated by John & Susan Hansen - For Personal Use Only



MT -97 Rev. No.2, 7/56 
GROUP 16 - CA COWL AND BODIES 

DESCRiPTION r H PAflY NUMBER 

FIG. 16-20 - INSTRUMENT PANEL AND GLOVE BOX - Continued 

RIGHT HAND DRIVE 

INGE, A_S_M_. __________________________________________________________ +-____ ~ __ ~ ______________ ___ 

----------------------f----.---... ----.. --
---+------------ ----------------------j--_ ... _------... _---

IN UNITEO STATES OF AMEFltCA 

16-42 

Donated by John & Susan Hansen - For Personal Use Only



KEY 

MT-97 Rev. No.2, 7/56 

GROUP 16 - CAS, COWL AND SODIES 

27 ---{j 

2S-...e 

I 

11 I 
---=~==~==~/ I I I 

I I I I 
22 21 20 19 18 

9-

16/""*':;fr 
/ 

/ 
16 

1@11111I11I1II1!I11Ii1111111l\1l11111 II ~i' :)" 

f ~mHmm.m\i' 
I 
7 6 

..... 

8 4 
I 

I 

FIG. 16-21 - CAB TOE-BOARD AND COVER PLATE 
(R-l00, R-ll0, R-120, R-i30, R-140-4x4. R-150, R-160, R-160-4x4 Series) 

OEseR I F'T! ON 

o 

-11 

A-3S4S0 

I H PARi NUMBER 

I BOARD~ __________ ~ ______________ ~-+-+-4-4~r-+-+-~-r-+ __ -4~~ __ ~~-r ____ ~~ ________________ __ 
___ R_-_IOO R-IIO, R-120 R-130 SERIES x X x x X x, x x 'x 77 494 R2 

R-IOO, R-IIO, R-IZO, R-130 SERIES I i I X X; X x 156 681 R91 
R-140-4x4, R-160-4 x4 R-150, i 
11-160 SERIES 

--+---=~ 

2 SEAL 

3 SCREw 
4 WASHER LK., ,)/16' 
') WASHER 

x x x x 

x x x i x x x X x 

Ix x x x: x x x x 

M(D. 

x I x x 
! 

x x x x X i X X 97 253 H 

x x x x' x x x 104 358 H 

103 320 
144 447 H ::5 :$8x,: X~:i: :: : ::1 

! 

====6=~=5=E=A=~=_ =1 O=O=,~R~-=I=I=O=, =R~-=1=20='==R=-=13=0=-=-_S-=-_E-=-_R~_1 E~_S~_ -==_ -'~~f--x=~:i ,=-11 ~ I x =X=~>=:i =x:, ==x=~,~x=~===~====~! ==-9-7-2~5~3 ~H 
__ ~-+Ii ___ 11 _-~I_ 4--=0_-4.4 J R - 160-4,4, R -150, i 

, R-160 SERIES I x x x x ! x X" 140 723· RI 
PRINTED [N UNtTED STATES OF AMER'CA 

16-43 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev. No.2, 7/56 
GROUP 16 - CA COWL AND BODIES 

SERIES 

KEy DESCRIPTION I H PART NUMBER' 

FIG. 16-21 - CAB TOE-BOARD AND COVER PLATE - Continued 

7 : SEAL x i x x x x ; x x x x x x , x Ix x 140 723 RI 

L 1 • X X x i x 113 691 R I 

R1. I x , x I x ; x I 113 692 R I 

8 SEAL i 

R-IOO, R-IIO, R-120, R-130, R 140-4x4, I I 

R -160-4 ,4, R -150, R -160 SE R IE S X X X X X I X : x x x x i x x x : x 97 253 H 

R-IOO, R-IIO, R-120, R-130 SERIES x x: x IX i 140 723 R I 

9 SEAL ! I 
R-IOO, R-IIO, R-120 R-130, R -140-4x4, i i 

R-160-4x1j R 150: R-160 SERIES x x x, x x x x x x x x x x x' 97 253 H 

R -100, R ·110, R ,120, R ·130 SERIES ! X x x x 140 723 RI 

10 SCREW, PA N -H D., TAP., No. 10 x 1/2" x x x x X x X x x x x x x x x ' 171 732 

II ' RET A I NER x x x x x x x x x 86 542 RI 
---. 

12 SEAL, HAND eRA KE x X x x x x X 'x x 1)6 541 RI 

13 RETAINER x x x x X ,x x 79 444 RI 
I 

14 SEAL 

R -I 1O, R 120 SERIES x x x x 95 397 HD 

R-140-4x4 R-160-4x4, R-ISO, 

R-160 SERIES x: x x X x x x i 79 ~45 R2 

i i 

15 SCREW 
I 77 914 RJ x x x x I x : x x x x ; x X ' x X X i x 

16 NUT x x x x x x x x x x x x x x x 99 013 H ----

17 COVER 

R '100, R-IIO, R-120, R-130 SEe IES x x ! , x i x x x x 76 446 RI 

R-IOO, R-IIO, R-120, R -130 SER I ES X x x x I ft __ 484 RJ 

R-IIO, R-120 SEe IES x X i 95 062 R 1 

R-IIO, R-120 SER IES x 

~x 
76 501 R I 

R-J30 SERIES x X 9'5 062 RI 

W/O WINCH x X i x 122 919 RI 

W/WINCH CODE 6602 x x I x 122 920 R I 

FOR REAR AXLE CODE 1403 x x i x ! 16 458 RI 

FOR REAR AXLE CODE 11157 x x i x 96 727 R I 

R-160 SERIES x I x 76 458 RI 

R - I 60 SE R I E S x x! I x 94 805 R I 

I 
18 SEAL, AS,",. 

R-IOO, R-IIO R -120 R-110 SERIES 
I 

i 127 767 R91 x'x x x x : x 

R-IIO, R-120, R-130 SERIES x X i x x 77 160 R92 

R-IIO, R-120, R-130 SERIES x X, x x ' 22.530 R92 

N01 FOR R-160-4x4 X x i x x ! x x x 77 361 RJ 

FOR R-160-4x4 x x x 77 362 RI 

SCREW, PAN-HD.,No. 10NCx 1/4" x!x 
, 

161 901 x x x x x x 
WASHER FL., 1/4" x x xix x x x X , 118 773 

! 
------

19 SEAL X x x x i x x I x x ' x x x x x x X; 140 723 R I 

20 SCREw, PH-HO. No. 12NC x 7/8" x x x x' x x x x I x I x x x x x x 95 551 H 

21 WASHER x x x x x x x x x ;< x x ;< x x 81 929 RI 
PRINTED IN UNtTED STATES OF AMERICA 

\6-44 

Donated by John & Susan Hansen - For Personal Use Only



mI 

GROUP 16 - CAB, COWL AND BODIES III MT-97 

TRANSMIS~ION CODES i SERIES 
I-- ~-r-r-

8 ;g ~ ~ 

!':2 ~ " " ~ , 
0 '" M ~ M 0 !? 0 0 0 0 0 0 

KEY DESCRIPTION (5 ~IM CO 

~ '" "1 "" ~ ~ !1 I H PART NUMBER o 0 ~ '" " ... .... '" ;:? ;:? ;:? ;:? ;::! ;::! ;::! ;::! 
., , "'i 

'" '" '" '" '" '" '" '" 
! 

! i , 

FIG. 16-21 - CAB TOE-BOARD AND COVER PLATE - Continued 

22 SEAL ASM I 
R-IOO R-IIO R-120 R-130 SERIES x x x: x x ! x x x x 77 370 R92 

R-JOO R-IIO R-120 R-11O SfR IES x I x I x x 113 697 R91 

R ·140-4x4 R -160-4x4 R-150, i 
R-160 SERIES x x x x i D x x x ; 77 371 R92 

, ! i , 
x i x! 

I 
84 385 RI 23 SEAL, 1\.10 SPEEO sHifT LEVEl=: X 

.... 

RET A I NER x X· x 86918 RI 
I I 

2h I NOT USED I 1 

2'; 
J NOT USED 

26 STOP x x x x x x x x x x ; x x x x x 64 675 H 

27 t~UT , ASM. x X X X X X X X X X X x x x x 110 148 R91 
.. ---

~ ~O'!ER, aAN$. lNSP[CT1QN HOLE i Ix X x i X 132 031 RI 

® scr<t. vi. PAN-HD. TAP. No. 10 x 1/2" i x x x x 145 193 
I 

RIGHT HAND DRIVE 

I BOAR:; i 

R-IC:C, R-IIC, R-120, R-130 SERIES i x I I x x I 

==1 
82 207 R2 x x x x x ; x 

R _I Lo_h,u R - I 60-4 x4 R-I'jO 

1<-160 5cR IE5 xl x x ) x T x x x 82 205 R3 

I 
, 

6 SEAL x x'x x i x x I x , 97 253 H 

=~~ 
I 

Ix x i x 99 625 RI 

xt; 
1 

~ '::2 5~AL 

R -! OC, R-IIC, R-120, R-130 SERIES xltt- x x x x 82 127 R92 

R-lilCJ_"x4 1<-160-4x4 . R_Ir.:;Oj 

P-lhC; SEC I ES ; X X X X X X ; x 82 126 R92 

1 1 
r: ~A"'S '0' ILLLlSiRAH.D I i ..... _-_._--

I 

i 

I 

I i I 

i ! 
i , I _ ... 

I i 
--.... 

i 

I i 

i i 

! i 
i 

_. 

! 

=R i ! 

PRINTED IN UNITEO STATES OF AMERICA 

16-45 

Donated by John & Susan Hansen - For Personal Use Only



1 

2 

3 

4 
5 
6 
7 
8 

9 
10 
II 

12 

13 

16-46 

MT-97 Rev. No.1, 2/56 

GROUP 16 - CAB, COWL AND BODIES 

FIG. 16-22 - CAB TOE-BOARD AND COVER PLATE 
(RC-160) 

TRANS. CODE 

DESCRIPTION i I 1305 
1303 1306 

RETAINER X 

X 

SEAL X 

X 
PAD ! X 

SCREW, PAN-HD, TAP, No, 10 

IK' X 

3/1J" X 

RETAINER X X 

SEAL HAND BRAKE LEVER X X 

SWITCH DIMME~t ASH. (GROUP 08) 
BOARD ASH. X X 
SEAL X X 

SCREW PAN-HD. TAP, No. 12 x 3/~" x x 
WASHER, FL., 1/4" x I x 
SEAL x x 
STOP X X 

I 
HANDLE x X .... --

SCREW PH-HD. No. 10 x 1/2" X X 
PRINTED IN UNITED STATES OF AMERICA 

II! 

HI 

A_37342 

I H PART NUMBER 

79 Ijljlj RI 
147 096 RI 

• 

79 ~1J5 R2 
1~5 811 RI 
lin 095 R I 

171 732 
167 177 

86 ')42 RI 
86 541 RI 

88 612 R21 
88 606 R2 

25 551 H 
83 929 RI 
89_522 R:/2 
64 67'i H 

10 954 VA 
186 898 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev. No.1, 2/56 

GROUP 16-CA COWL AND BODIES 

KEY DESCRIPTION I H PART NUMBER 

FIG. 16-22 - CAB TOE-BOARD AND COVER PLATE - Continued 

I~ PANEL ASM. X X 121 1~6 RII 
1'1 SEAL FRT. X X 88 62~ RI .._-
16 SEAL X X 88 610 RI 

~. 

17 SEAL X X 88 607 R2 
18 SCREW PAN-HD. SLT. 'i/16NF x 1I~" X X 18 271 RI 
19 WASHER, LK., 5/16" MED X X 103 320 
20 J'lASHER fL 5/16" X X 144 ~47 H 
21 NUT SPE ED 'i/16NF X X IIOl48R91 
22 SEAL TOE-BOARD. REAR RT X X 88 609 R2 
23 NOT USED 
24 SEAL SIDE X X 88-623 Rl 
25 SE.AL REAR X X 88 621 R2 .. _-_ .. -

3 6 SCREW, PAN-HD 'i/16NF x I" 18 27 J RJ SLT. X X 

27 PLATE I X X 88 IlJg RII 
28 SEAL PLATE FRT X X q7 2'" H 
29 SEAL PLATE OTR LONG X X 97 2'>, H 
30 SEAL X X 8q 18~ RI 
11 SEAL PLATE OTR SHORT X X i 97 2'i,) H 
32 SEAL ToE-BOARD REAR LT X X 88 608 R2 

33 SEAL X X 97 2'i'l H 

-~ .. 

I 

.~----.--

i 

-~ .. 

I 

I 

I 

! 

I 

! .-

.------~-----------------~ 

! 
----------------

.~ 

._-.. 

i 

I 

-PRINTED "" UNITED STATES OF AMERICA 

16-47 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 
GROUP 16 - CAB, COV/l AND BODIES 

6 7 
"- , 

1 2 8 4 ~ "-,~ 
1 I I I I 
I I I I t I I I It , 
I I I I 0, () ,."'" l' I tEl it I .! 

• ',' ~' '@o.q\ 

@ 
@ 

0 

~ 
0 14 ~ I 
18-~ 

\ , r 12 
t 
'" 

@DQ@ til .: ~!: . @l)'" 

@ @ 

(I c 
l§ ~ 

A-3545! 

FIG. 16-23 - CAB DOOR ASSEMBLY (For Codes 1603, 1610, 1613, 1616, 1617) 
(Below R-l00-19474, R-ll0, 53455, R-120-11688, R-130-10102, 
R-I40-4x4-1053, R-l~0-3844, R-160-32760, R-160-4x4-974, RC-160-2997) 

l 
DOOR, ASM. (LESS TR1M) 

R-SER I ES 

LT. 143 256 R91 

RT. 143 257 R91 
RC-SER I ES 

LT. 143 258 R91 
RT. 143 259 R91 

I BOLT, HEX-HO., 5/16NF x 5/8" 98 203 H 

2 WASHER LK. 5/16", EXT 114 605 

i WASHER n 5/16" 118774 
-4 'H INGE ASM 98 390 R92 

PAINTED IN UNITED STATES OF AMERICA 

16-48 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 
GROUP 16 - CAB, COWL AND BODIES 

KEY~I ____ ~ OESCR!PTION I H PART NUMBER 

FIG. 16-23 - CAB DOOR ASSEMBLY (For Codes 1603, 1610, 1613, 1616, 1617) - Continued 

5 PIN 

PLAIN 98387 RI 

THREADED 98388 RI _ .. 

NUT (USE wiTH 98388 RI) 144 418 

Io/ASHER (USE WITH 98 388 RI) 98 389 RI 

6 SCREW, pH- HD TAP No 8 x 3/8" 161 857 
7 CLIP 95320 RI 

8 SEAL 95 107 RI 

9 PANEL, INNER, ASM. i 

LT 76 28li R21 

RT 76 285 R21 

10 PANEL OTR" ASM. 

LT 77 994 R92 

RT nmR92 

II SEAL 76 114 RI 

12 ARM, A5M. 94 700 R92 

13 PIN 76 222 R I 

14 GUIDE, A5M. 76 220 R2 

RIVET, RD-HO. 3/16 x 1/2" 104 067 

--i 

I 

I 

, 
i 

~-.. -
I 

16-49 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 
COWL AND BODIES 

FIG. 16-23 - CAB DOOR ASSEMBLY (For Codes 1603, 1610, 1613, 1616, 1617) - Continued 

5 PIN 
PLAIN 98 387 RI 
THREADED 98388 RI 

NUT (USE" I TH 98 388 R I) 144 4J8 

WASHER (us E W I!H 98_ 388 R I ) 98 389 RI 

6 ~REW, PH-HD., TAP., No 8 x 3/8" 161 851 
7 CLIP 95 320 R I 
8 SEAL 95 107 RI 

9 PANEL, INNER, ASM. 

LT. 76 284 R21 
RT. 76 285 R21 

-"-' 

I 
10 PANEL OTR. AsM 

_ .. -1--_._._. 77 994 R92 
RT. 77 995 R92 

" SEAL 76 114 RI 

12 ARM. ASI<, 94 700 R92 

13 PIN 76 222 RI 

14 GU IDE AS"'. 76 220 R2 

RIVET, RD-HD., 3/16 x 1/2" 104 067 

I 

PRINTED IN UNITED STATES OF AMERICA 

Donated by John & Susan Hansen - For Personal Use Only



KEY 

I 

2 

3 

MT-97 Rev. No.1, 2/56 

3 
\ 
\ 

1 2 ~ \ \ 
\ ~ o 

GROUP 16 - CAB, COWL AND BODIES 

'1 8 9 10 11 12 13 14 
I I I I \ I I I 
~ 1 I \ \ I I I 
@.~Mjk 

o=====~======= 0 .==~~ 

FIG. 16-24 CAB DOOR ASSEMBLY (For Codes 1606, 1617, 1618, 1619) 

23 

___ 24 

A·38239A 

(R-1QO-19474, R-llO-53455, R-120-11688, R-130-10102, R-I40-4x4-1053, R-150-3844, 
R-160-32760, R-160-4x4-974, RC-160-2997 And Up) 

DESCRIPTION I H PART NUM8ER 

LT. 139 193 R91 
AT. 139 194 R91 

HINGE AS .... 98 390 R92 
\lASHER (USE ITH 98388 RI PIN) 98 389 R 1 

PIN 
PLAIN 98 387 R 1 
THREADED 98 388 RI 

PRINTE:O IN UNITED STATES OF AMERICA 

16-50A 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev. No.1, 2/56 

GROUP 16 - CA COWL AND BODIES 

FIG. 16-24 - CAB DOOR ASSEMBLY (For Codes 1606, 1617, 1618, 1619) - Continued 

PH-HD. TAP. No. 

, 
8 SPR ING 

lL 

S TD. Ih8 785 R I 
CODE 1659 14(', 786 R I 

RT li+8 786 R I 

9 PLUNGER 
LL 

5 T'J. : 148 782 R I 

CODE 1659 ! 14§ 783 R I 
RT. 148 783 RI 

, 
.-

10 i PLATE 

R T. Ih8 787 RI 

! LT. CODE 1659 148 787 R I 

16-50B 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev. No.1, 2/56 

GROUP 16 - COWL AND BODIES 

FIG. 16-24 - CAS DOOR ASSEMBLY (For Codes 1606, 1617, 1618, 1619) - Continued 

R1. 

RIGHT HAND DRIVE 

a ! PLUG BUl TON 3/16" (L T. ODOR ARM RES THOLES) 

:) PARTS NOT I LLuSTRATEO 

i 

PRINTEO IN UNITEO STATES OF AMERI<':;A 

16-51 

Donated by John & Susan Hansen - For Personal Use Only



I 

2 

3 

4 

'i 

6 

16-52 

MT -97 Rev, No. I, 2/56 

GROUP 16 - CAB, COWL AND BODIES 

I 
24 

I 
19 18 

FIG. 16-25 - CAB DOOR WINDOW (For Codes 1603, 1610, 1613, 1616, 1617) 

A--16 

\ 
\ 

13 

9 10 
\ \ I 

\tl 

11 
I 

I 

12 
\ 
\ 

\ 
n~ 
I \ 
I I 

8 9 

A-35452 

(Below R-l00-19474, R-1l0'-53455, R-120-1l688, R-130-10102, R-140-4x4-1053, 
R-150-3844, R-160-32760, R-160-4x4-974, RC-160-2997) 

DESCRIPTION I H PART NUMBER 

W'INDOW' VENT (SEE SEPARATE ILLUSTRATION) .. 

BRACKET 
L I. 109 932 RI 

RT. to91TI.. R I 

RIVET, OVAL-HD., TUBULAR, 1/8 x 5/32" I III 871 

; SCREW', RO-HD. TAP . No. 10 x 3/8" 166 684 
. __ . __ ._-_. 

RE:IAINER, ASM. 

LT. 811 ~ R91 
RT. - 84 005391 

CHANNEL, ~~. 
.--. 

76 263 RII /-

MOULDING OTR ASM. 

LT ~~I 
RT. 76 129 R21 

CHANNEL 76 231 RI 
PRINTED IN UNITED STATES OF AMERICA 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev. No.2, 7/56 
GROUP 16 - CA COWL AND BODIES 

FIG. 16-25 - CAB DOOR WINDOW (For Codes 1603, 1610, 1613, 1616, 1617) - Continued 

7 RETAINER 83 547 H 

8 WASHER, FL No. 10 103 338 

9 WASHER, LK. No. 10 EXT, l 1~481 
10 SCREW, PAN-KG No, 10 x 1/2" 144 811 

II RETAINER, AS"', 84 006 RII 

12 SCREW, PH-KD., No. 10NC X 1/2" 155 116 

13 GLASS 

CLEAR i 76061 RI ~ 

TINTED CODE 1632 i 113 211 R I 

! 

14 CHANNEL 

LT. 76 229 R91 

RT. 76 230R91 

SEAL 109 537 H 

15 BRACKET ASM, 76 125 R21 

16 SCREW, RD-HO. TAP. No. 10 x 5/8" 179 359 

~f'I 
vREW, RO-HD. 1/4NC x 7/16" 120 273 

';HER, LK. 1/4", "'ED. 103 3 19 

i 
19 i REGULATOR, ASM. 

LT. IL064 R91 
I RT. 76 065 R91 

20 NUT 84 048 R 1 
21 ESCUTCHEON, ASM. 116 447 R91 

22 I PIN, STGHT., 1/8 x 5/8" 103 691 

23 HANDLE. ASM. 116 446 R91 

24 MOULDING, ASM. 

L T, 76238RII 

RT, 72239 RII 

25 SCREW, OVAL-HG. TAP., No.8 x I" 148 095 

i 

26 SEAL 
! LT. 76 OS3 R I 

RT. 7LoS4 RI 

27 SEAL 84 003 R91 

28 RIVET, TUBULAR, 1/8 x 3/16" 118 129 

29 SCREW, PAN-HD. TAP. No.8 x 1/2" 179 061 

I 

I 

I 

PRINTED IN UNITED STATES OF AMERICA 

16-53 

Donated by John & Susan Hansen - For Personal Use Only



KEY I 

I 

2 

16-54 

MT-97 Rev. No.1, 2/56 

GROUP 16 - CAB, COWL AND BODIES 

I 
22 

-16 

I 

13 

r 
J I 

12 11 

A·38240A 

FIG. 16-26 - CAB DOOR WINDOW AND VENT WI NDOW (For Codes 1606, 1617, 1618, 1619) 
(R-IOO-19474, R-110-53455, R-120-11688, R-130-10102, R-I40-4x4-1053, R-150-3844, 
R-160-32760, R-160-4x4-974, RC-160-2997 And Up) 

DESCRIPTION I H PART NUMBER 

WINDOW DOOR VENT ASH 

CLEAR 

_ T I))~ml 
RT IIi299 R91 

TINTED CODE 1632 

LT. 140~ 
RT. J.!iQJLItiJru 

SEAL 

LT. 142 955 RI 
RT. 142 956 RI 

CRADLE, VENT WINDOW, ASM. 

TROY SUN SHADE 

LT. 14LIILR'll 
RT. Irrl~ 

EXCEL CORP. 

LT. 153 160 R91 
RT. 153 159 R91 

PA'INTEC IN UNITEO STA'TES OF AMERICA 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev. No. 1,2/56 

GROUP 16 - CAB, COWL AND BODIES 

I H PART NUMBER 

~------~--.----. 

FIG. 16-26 - CAB DOOR WINDOW AND VENT WINDOW (For Codes 1606, 1617, 1618, 1619) - Continued 

~ BRACKET TOP MTG 

EXCEL CORP J.lj2 951. R I 

TROY SUNSHADE 1~7 123 RI 

RIVET, OVAL-Ho. 3li 6 "-5/1 6 III B8~ 

~ ANGLE L I ~ I 957 R I 

5 SCREW ASM IQO 645 R91 

6 CHANNEL ~/RETA INER ASM, 

LT 141 5jl R(lI 

RT I~ I 532 R91 

7 GLASS i 
CLEAR 133 269 R I 

! TINTED, CODE 1632 ~q7Q RI 

8 RETA INER 8'.\ ')47 H 

9 CHANNEL 133 266 RI 
10 RETAINER ! ~ .. RI 
II NUT J3l 048 R I 
12 SCREW. PH-HD. No. !QNF X 3..& q33 911 

L 
13 SEAL ASH 

LT 133 123 R91 

RT. 133 12Q R91 

I q CHANNEl ASH 

LT 76 230 R91 

i R1. 76 229 R91 

i 

15 BRACKET 133 259 R I 

16 NUT ASH 
: 139 q92 R91 

SCREW ASH. IqO 6q5 R91 
! 

17 i WASHER Iq2 9q7 RI 
18 i SPR ING Iq2 946 RI 

19 i PIN Iq2 91j2 RI 

20 ! HANDLE 

LT Iq2 9q3 RI 

R T • 142 9qq RI 

21 PLUNGER Iq2 945 RI 

i 

PR'NTED 'N UNITED STATES OF AMERICA 

16-55 

Donated by John & Susan Hansen - For Personal Use Only



m 
MT -97 Rev. No.1, 2/56 

GROUP 16- COWL AND BODI III 
KEY DESCRJPTION I H PART NUMBER 

FIG. 16-26 - CAB DOOR WINDOW AND VENT WINDOW (For Codes 1606, 1617, 1618, 1619) - Continued 

22 wl'lG w/GLASS AND PIVOT PIN, ASM 

C,-EAR 

LT. 

EXCEL CORP 140 479 R91 

TROV SUNSHADE 147 109 R91 
RT 

EXCEL CORP, 140480 R91 

TROY SUNSHAOE 147 110R91 

TINTED, CODE 1632 

. T 

EXCEl CORP 140 481 R91 

TROY SUNSHADE 141 III R91 
RT 

EXCEL CORP 140482 R91 

TROY SUNSHADE 147 112 R91 

23 SCREW PH-HD No. 10NF x 5/8" 164 477 

24 WASHER 142 918 R I 

25 SPR I NG w/PLUG A SM 142 939 R91 
26 WASHER 142940 RI 

27 NUT HEX 1/2NF 103 028 

28 WASHER, LK. 1/2" EXT 114 608 

29 BOLT 91 628 RI 

30 BUSHING INNER 91 633 RI 

31 PIN 91 630 RI 

32 RETAINeR, BUSHING 91 639 RI 

33 WASHER, LK 3/8' EXl 114 606 

34 WASHER, ,L 1/8" 103 341 

35 WASHER, LK. }/8" MED. 103 321 

36 NUT HEX. 3/8NF 103 026 

37 HINGE 

LT 142 948 R I 

RT. 142 949 RI 

RIVET OVAL-HD 5/ 16 X I 5/64 " 1'l6 'l07 

38 GLASS 

E.EAR 140 483 RI 

TINTED CODE 1632 140 484 R I 

39 SEAL 142 941 RI 

40 ANGLE 

ExcEL CORP, 142 966 RI 

TROY SUNSHADE 147 128 RI 

RIVET OVAL-HO. 3/16 x 5/16 III 889 

4 I HINGE 

LT 142 964 RI 

RT 142 96'5 RI 

RIVET OVAL-Ho, 7/32 X 15/64" 111 ,')0 

42 SCREW, PH-HD, 'TAP No, 10 X 3/8' 163 210 

PRINTED IN UNITED STATES OF AMERICA 

16-56 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev. No.1, 2/56 

GROUP 16 -- CAB, COWL AND BODIES 

KEY 0 ESC RIP T ION I H PART NUMBER 

FIG. 16-26-CAB DOOR WINDOW AND VENT WINDOW (For Codes 1606, 1617, 1618, 1619) - Continued 

43 BAR, II/SEAL ASM, 

LT, 153593 R91 

RT. l'i'l ')94 R91 

RIVET OVAL-HD. 5/32 x 7/32" 113 746 

44 BRACKET wi STUD AS M • 

LT. ilt2 9')2 R91 

RT. IlI2 CJ"ii R91 

-----~---------------------------------------~--------------------

i 

--~ ... --.. ------.. --------------------------------------------I---.----------

i 

- .. 

PRINTED IN UNITED STATES OF AME'tlCA 

16-57 

Donated by John & Susan Hansen - For Personal Use Only



I 

2 

MT-97 
GROUP 16 - CAB, COWL AND BODIES 

2 
\ 

~17 
"­
" " 18 

f 
I 
9 

\. 

~ 
I 

/ lQ 
/ / r 

6 8 7 

A·35453 

FIG. 16-27 - DOOR VENT WINDOW (Excel Corp.) (For Codes 1603, 1610, 1613, 1616, 1617) 
(Below R-100-19474, R-1l0-53455, R-120-11688, R-130-10102, R-140-4x4-1053, 
R-150-3844, R-160-32760, R-160-4x4-974, RC-160-2997) (Optional With Fig. 16-28) 

I WI NDOW f VENT f ASM 

, CLEAR 

L T, 76280 R92 
RT. 1~~ 

TtNTED CODE 1632 

LT 113 213 R91 
RT 113 214 R9! 

BRACKET ~ 
RIVET, OVAL-HO'f TLlBLR 1/8 x 1/4" 148 592 

CRADLE i 

LT • 90 493 R92 
RT. :t~ 

3- i SEAL 

LT 90 495 RI 
RT. ~ ... R! 

PRINTEO IN UNliEO STATES Or AMERICA 

16-58 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev. No.2, 7/56 . 

GROUP 16 - CAB, COWL AND BODIES 

OEseR I PT I ON I H PART NUMBER 

FIG. 16-27 - DOOR VENT WINDOW (Excel Corp.) (For Codes 1603, 1610, 1613, 1616, 1617) - Continued 

4 \<lING, W/~ASS, ASM. 

CLEAR l 
LT. 90 497 R9J 
RT. 90 498 R9! 

TINTED COOE 1632 

LT J 17 '10'i R91 
RT 117 306 R91 

2EAL 90 880 RI 

5 GLASS 

CLEAR 89 182 RI 

TINTED CODE 1632 117 178 HI 

6 I HAN~ 
i LT 90 504 R2 
I RT 90 503 R2 

.-.~-

7 .!'ASHER_ i 90 'i0l) RI 

8 PIN gO '106 RI 

9 WA~R 90507 RI 

10 BRACKET 

LT 109 928_RI 
RT 109 929 RI 

RIVET, OVAL-HD. TueLR. 1/8 x 5/32" I" 871 

I I SPR I NG. ASM 142 9'19 R91 
12 WASHER 90 510 RI 

13 SCREW 90511 RI 

14 i BRACKET 

LT 109 9'10 RI 
RT 1099'11 RI 

RIVET, ~L-HD. ~LR. 1/8 x 5/R" _III 871 

LT 90 501 R2 
RT. i 90 502 R2 

L 
18 HINGE 

LT C 95 318 R2 
I'<T. 95319....£2 

i 

F'RINTEO IN UNITEO STATES OF AMERICA 

16-59 

Donated by John & Susan Hansen - For Personal Use Only



KEY 

I 

2 

3 

16-60 

MT-97 
GROUP 16 - CAB, COWL AND BODIES 

4 
I 

A-35454 

FIG. 16-28 - DOOR VENT WINDOW (Troy Sunshade) (For Codes 1603, 1610, 1613, 1616, 1617) 
(Below R-l00-19474, R-1I0-53455, R-120-11688, R-130-10102, R-140-4x4-1053, 
R-150-3844, R-160-32760, R-160-4x4-947, RC-160-2997) (Optional With Fig. 16-27) 

DESCRIPTION I I H PART NUMBER 

WINDOW, ASM. 

CLEAR 

LT. 90 002~ 
RT. 90 &$3 R92 

T~ CODE 1632 

LT 11321~1 

RT 113 2J§ R9 1 

B~T 109 934 RI 

RIVET, OVAL-HD, TUBLR., 1/1:$ x It!' -,41:$222 

CRADLE 

LT. 9 1 i~5 R92 

RT. 91~ 

SEAL 

LT. 90 495 RI 

RT. 90 496 RI 
PRINTED IN UN liED STAiES OF AMERICA 

Donated by John & Susan Hansen - For Personal Use Only



m 
MT-97 

GROUP 16 - CAB, COWL AND BODIES III 
DESCRIPTION I H PART NUMBER 

FIG. 16-28 - DOOR VENT WINDOW (Troy Sunshade) (For Codes 1603, 1610, 1613, 1616, 1617) - Continued 

_____ L~_~L_~ ______________________________________ ~ __ ~----~~~---------

7 BRACKET 

LT~ ..!<2928 RI 
RT. ~229_ RI 

RIVET OVAL-HI) 2'lflL.f<. JlILx 5/32" l.lL1W 
I 

8 PIN 91 610 RI 

9 RETAINER 

LT. 91 639 RI 
RT. ..!<2 978 RI 

10 WASHER L K. No. 10 I NT • 138 5i4 
II NUT HEX. No Ia-JF 103 oe8 
12 WASHER, n 3/8" I '104 Q 

'3 NUT 17 055 RI 
,4 i BUSHING 91 6« RI 

! 

15 BRACKET i 

LT. 109 930 RI 
RT. 109 9il RI 

RIVET" OVAL-HD:.!.. TUBLR 1/8 X 5/12" '11 871 

16 SCREW L .21 628 RI 

17 PLATE 109_227 RI 
RIVET, OVAL-HD. TUBLR • .L 1/8 X 3/16" 107 28') 

18 SCREW. w/L()rl<lo ~"'I-I'R, ASM 16 814 R91 

19 i HINGE 

LT. 2() ')01 R2 
RT. ~ '102 R2 

--
20 HINGE 

LT. 95 31B R2 
RT. 95 319 R2 

PRINTED IN·UNITEO STATES 01' AMERICA 

16-61 

Donated by John & Susan Hansen - For Personal Use Only



o· 

o 

KEY I 
I 

2 

3 
4 

5 
6 

7 

16-62 

MT-97 II 

GROUP 16 - CAB, COWL AND BODIES III 

1- ! \ 

10---....., 
~ 

9--

~ 7 a--
Qa, fS;~ ~nmITII!lIIl!iIIli!lI!III~I!IIII!IIIIIIIIIIII!I!I~ 

o 0 . 
@ 

o o 

.0 
o 

. ,~ ....... . --96 
. ..... ~ ., .. -

-'., 

o 
~-17 

"""":",,. 

" ! 

o 6 '0 

18 

11 11 13 14 16 I 16 17 I 

\l/f-1l~ 
-19 

/' 

15 

FIG. 16-29 - CAB DOOR TRIM, LOCK AND LATCH (For Codes 1603, 1610, 1613, 1616, 1617) 
(Below R-100-19474, R-llO-53455, R-120-1l688, R-130-10102, R-140-4x4-1053, 
R-150-3844, R-160-32760, R-160-4x4-947, RC-160-2997) 

DESCAIPTION I H PART NUMBER 

ESCUTCHEON, ASM. 116 447 R91 
PIN, STGHT., I/B x 5/0" 103 691 
HANDLE,' ASM. 116445 R91 
SCREW, RD-HD., No. 12NC x 1/2" 119862 
WASHER, L. K., No. 12 118874 
WASHER, fL., No. 12 147 5B2 

CONTROL, ASM. 

I.T 76 241 R92 
RT 76 242 R92 

PRINTED IN UNITED STATES OF AMERICA 

Donated by John & Susan Hansen - For Personal Use Only



III 

GROUP 16 - CAB, COWL AND BODIES II MT-97 

KEY DEsCRIPTION 1 H PAAT NUMBER 

FIG. 16-29 - CAB DOOR TRIM, LOCK AND LATCH (For Codes .1603, 1610, 1613, 1616, 1617) - Continued 

8 LOCK, ASM. 
LT. 78 733 R93 
Rl'. 76237'"R93 

9 WASHER, LK., 1/4", MED. 103 319 
10 SCREW, RD-HD., 1/4NF x 3/8" 422 598 

II WASHER, LK., I/ijt!, EXT. 114604 

12 SCREW, PAN-HD., 1/4NF X 1/2" 440 055 

13 . PLUG, BUTTON, 9/32 fI 142 063 
14 SPRING 96 696 H 

15 CASE, W/SHAFT, ASM. 76 221R91 

16 NOT SERVICED SEPARATELY 

17 I NOT SERV ICED SEPARA TEL Y i 

18 CYLINDER, w/KEY, ASM 86 625 R91 

19 SCREW, OVAL HD' I No. 10NF X 1/2" 157 105 
20 WASHER, FL. No. 10 103 338 

21 i SCREW! RD-HD. t No. IDNF x lat! 1~2 909 

22 PLATE ASM 
LT 76 223 R92 
RT 76 224 R92 

23 PLUG; BUTTON, 9/16" 142 079 
24 BOLT, HEX .. HD., 1/4NF x 5/B" 182 650 

25 HANDLE, ASM. 76 235 R91 

26 . PANEL 

LT. 116 587 RI 
RT. 116 588 RI 

27 F"ASTENER, ASM 116 593 R91 
(*.) SPACER z DOOR HI"NGE Ml'G. 81 127 RI 

(*.) SPR I NG. 

DOOR L K !3()1. T 107745 RI 
DOOR LK. LEVER 

LT. (SEE NOTE A) 107 747 RI 
RT (SEE NOTE A) 107 746 RI 

~ SPRING, DOOR Lt<. L~V~R 

LT. (SEE NOTE Bl 123 770 RI 

RT. (s~~ Non Bl 123 771 RI 

~ SPRING, DOOR LX _RETURN HANDLE 107 748 R2 

~ SPR I NG, REMOTE CONTROL L K 105 929 RI 

~ PARTS NOT ILLUSTRATED 

NOT~ A - BELOW R-IIO-'.\O<l08. R-120-69'n R-110-4842 R-I50-980. R-160-14268, RC-I60-1466 --

NOTE B - R-IOO-'iOI R-1I0-,0908 R-120-6g,7 R-no-4842 R_14n-LLr;;;l")1 R-I'iO-980. 
R-16o-14268, R-160.4x4-50I, RC-160.14~6 ANDlIP) 

--" 

PRINTED IN UNITED STATE·" OF AMERICA 

16-63 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 

KEY 

1 GLASS, RT. 

2 BAR, w/STUDS, OTR., ASM. 

3 SEAL 
4 BAR, INNER 

5 NUT, LOW CROWN, No. 12NC 
6 GLASS, LT. 

16-64 

GROUP 16 - CAB, COWL AND BODIES 

I 
I 

FIG. 16-30 - TWO PIECE WINDSHIELD (Code 1639) 

DESCRIPTION 

PFUNTEO IN UNITED STATES OF' AMERICA 

8 
I 

I 
NUMBER 

I 98 337 RI 
98 334 RII 
98 333 RI 

I 98 335 RI 
131 435 
98 336 RI 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 
GROUP 16 - CAB, COWL AND BODIES 

FIG. 16-31 - HEADER, ROOF TRIM AND DASH INSULATOR 

8 

A-30279 

, 
• 

(For Cab Codes 1603, 1606, 1613) (For Panel Body Codes 1610, 1618) (For Front End Section Code 1602) 

KEY I 
I H P"'RT NUMBER 

oEseRI PTI ON 

i 
SEe NOTE A SEE NOTE 8 

I PANEL L To ASM. 

~R COO£ 1602, 1603, 1606 1611 76 933 RI I 133 ':)20 RII 
,o~CooEI610L 161BsEE I'iOT£ A 36 9'H RII 

SEE NOTE C 76233RII 
SEE NOTE 0 ! I'H ,,\20 RII 

I NOTE A - BELOW R-100-511, R-I IO-46~33, R-120-9529, R-130·72bij , R.lijO-~x~·732, 

I R-150-1952, R-16o-21179, R-16o-4x4-673, RC-16o-2090 
NOTE B - R-IOO-511, R-I 10-46833, R-120-9529, R-130-7264, R-14o-4x4-732, R-150-1952, 

R-160-21179, R-16o-4x4-673, RC-160-2090 AND UP 

NOTE C - R-I 10-46833 TO 53454, R-120-9529 TO 11687 
NOTE 0 - R-IIO-53455 AND UP, R-120-11688 AND UP 

----I--

PRINTII£D IN UNITED STATES OF AMERICA 

16-65 

Donated by John & Susan Hansen - For Personal Use Only



I!§I 

GROUP 16 - CAB, COWL AND BODIES HI MT-97 

I H PART NUMBER 

KEY OEseR I PTI ON 
SEE NOTE B 

FIG. 16-31 - HEADER, ROOF TRIM AND DASH INSULATOR - Continued 

2 PANEL RT, AS'" 

,OR CODE 1602. 1603 1606, 1613 76 934 RII 13j 321 R I I 

,OR _CoOt 1610, 1618 

SEE NOTE A 76 934 R II 
SEE NOTE C 76 934 R II 
SEE NOTE D I 133 321 RI I 

3 SCREWz RD-HD. ! TAP.! No. 10 x li2" 441 061 441 061 

4 PANEL, AS .... 

,OR CAB CODES 1603, 1606, 1613 116667RII 166 667 R II 

FOR PANEL eooy, CODES 1610, 1618 116666 RI 116 666 RI 

5 FASTENER, AS .... (NOT ,OR FRONT END SECTiON CODE 1602) 116 593 R91 116 523 R2' 

6 INSULATOR, AS .... 

,OR R~IOO, R-IIO, R-I20, R-130 SERIES 79 075 R92 79 075 R92 

i ,OR R-I40-4x4, R-150, R-160, R-160-4x4 SERIES 79 077 R92 19 017 R92 
FOR RC-I..§<l 88 407 R92 88 407 R92 

EXTENS ION; AS.... (.OR RC-160) 88 395 R91 88 395 R91 

7 '"A;:'T~NEn 62 106 H 62 106 H 

RIGHT HAND DRIVE 

_~: INSULATOR. AS .... 

FOR R-IOO, R-.IIO, R-120, R-130 SERIES 82 128 R92 82 128 R92 

FOR R-140-4x4, R-150, R-160, R-160-4x4 SERIES 82 129 R92 82 129 R92 

i 

I 

NOTE A. - BELOW R-IOO-51 I , R-110-46833, R-120-9529, R-130-7264 R-14o-4x4-1'12 

--.. 
R:-J22:J.222, R-16o-21112, R-I60-4x4:-673. RC-160-2090 

NOTE B - R-10()-51 I , R-I lo-4_I5§n.R-120-9529, R-130-7264, R-140-4x4-732, R.:-150-1952 i 
R-16o-21112, R-16o-4x4-613, RC-160-2090 AND UP 

i NOTE C - R-110~46833 TO 5345~ R- I 20-9'i2CJ TO 11687 

NOTE D - R- I 10-5'\455 AND UP R-I20-II688 AND UP 

PRINTED IN UNITED STATES OF AMERJCA 

16-66 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev. No.1, 2/56 

GROUP 16 - CAB, COWL AND BODIES 

FIG. 16-32 - HEADER PANELS, ROOF TRIM, SIDE TRIM AND DASH INSULATOR 
(For Travelall Body Codes 1616, 1617, 1619) 

R-120-810S 

PRINTED IN UNITED STATES OF AMERICA 

R-120-S10a 
TO 11687 

I§I 

III 

R-120-11688 
AND UP 

133 320 RI. 

133 321 R II 

16-67 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 

K~Y 

GROUP 16 - CAB, COWL AND BODIES 

OESCRIPTION BELOW 
R-ll0-J7S87 
R-120-S10B 

I 

I H PAAT NU MBER 

R-ll0-37887 
TO 53454 
R-120-S10S 
TO 11687 

I 
R-IIO-5J455 
R-120-11688 
AND UP 

---__________________________ ---l. ________ .... ___ ... L.-____ _ 

FIG. 16-32 - HEADER PANELS, ROOF TRIM, SIDE TRIM AND DASH INSULATOR - Continued 

6 INSULATOR, AS"'. 79 075 R92i 79 075 R92 79 075 R92 

7 FASTENER. AS.., 62 106 H 62 106 H 62 106 H 

8 PANEL, SIDE TRIM, REAR ASM. 

LT. 119 507 R I I 126868 RII • 126 868 R II 

RT. 119 508 R 1 I 126869 RII 126 869 R II 

9 FASTENER, ASM. 1:6538 R91 77 607 R I 77 607 R I 

10 PANEL, SIDE TRI~, FRT., ASM. 

LT. ) 19 503 R II 126866 RII 126 866 R I I 

RT. 119 504 R II 126 867 R II 126 867 RII 

~ RETAINER, TR 1M PANEL 

ROOF AND S I DE 

LT. 126879 RI 126 879 RI 

RT. 126880 RI 126 880 RI 

ROOF 

eTR. AND RtAR 126 878 R II 126 878 R II 

FRT. 126 877 R II 126 877 R II 

RIGHT HAND DRIVE 

9 INSULATOR, AS"'. 82 128 R92 82 128 R92 82 128 R92 

~ PARTS NOT ILLUSTRATED 

i 

.. -

PRINTED IN UNITED STATES OF AMERICA 

16-68 

Donated by John & Susan Hansen - For Personal Use Only



KEY 

I 

MT-97 
GROUP 16 - CAB, COWL AND BODIES 

. -14 
~.:::'--8 

--I 

FIG. 16-33 - FULL WIDTH SEAT FRAME AND MOUNTING PARTS 
(For Cab Codes 1603, 1606, 1613) 

S~RIES 

OEseR I PilON 
R RC 

FRAME, ASH. 

He NOTE A X 

SeE NOT[ A x 

S!;E NOTE B x 

SEC Non: B x 

NOTE A - R-IOO 8elOW 1~483, R-I 10 8elOW 49837, R-120 BELOW 10601, 

R-130 BELOW 8649, R-140-4x4 8elOW 881, R-150 BELOW 2864, 

R-160 BELOW 26216, R-160-4x4 BELOW 806 RC-160 BELOW 2407 

(FOR R HODELS ORDER 133 '11 RII AND 2 BRAC~£TS 133 172 RI) 

(FOR RC HODELS ORDER n4 ')77 R91 AND 211RACKETS l'i'i 170 Ril 

NOTE B - R-IOO-13483 uPz R-lto-42§31uP.t R-I20-I0601 uP z R-130-8649 uP, 

R-140-llx4-88t UP R-I'i0-2864 UP R-I60-26216 UP R-I60-4x4-

806 UP RC-I60-2407 UP 
PRINTED aN UN1TEC STATES OF AMERICA 

II 

tI 

A-U.u, 

! 

I H PART NUMBER 

n 911 RI'l 

9'i 718 R91 

I'l'l 171 RII 

147 oq8 R91 

! 

16-69 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 

KEY 

GROUP 16 - CAB, COWL AND BODIES 

OESCAIPTION 

SERIES I 

R I RC I 
I H PART NUMSER 

FIG. 16-33 - FULL WIDTH SEAT FRAME AND MOUNTING PARTS - Continued 

2 NUT HEX, 5/16NF x x 103 025 
3 WASHER lK ,5/16", MED, x x 103 320 

! x x 86 224 H 4 • SPACER 
----~~~~---------.-----------------------------4_~+_~~~~~~--~-------

'5 NUT HEX.! No. 8NC (SEE NOTE D) x x 120 622 

x x 90 2'5'5 R91 
6 mJ~TER ASH. ~-----.-----------------.----+~-+~-+~~~~-------------

7 BOLT, HEX-HO. i 

3/8Nf x 3/4" x 182 I'-6 
3/8Nf X 1-3/4" x 182 728 

8 WASHER, lK. 3/8' MEQ, x x 103 321 
9 WASHER x x 1 ')04 Q 

10 SUPPORT x x 7788,:\ R2 
II SUPPORT ASH. x x 77 897 R II 
12 SPRING x x 96 774 RI 

I 
I 

13 WIRE 

R SERI ES ! x 129 183 R91 
RC SERIES x 93 091 RI 

x 9'1 035 RI ____ ._.~C~L~IP-"---------------------"-------------------------~-~~L-~~~~~------_____ _ 
x 171 710 ___ .t--~S=CR=r:.t, PAN-HD.:..l' c..=No,,-,.----'C1 O"-".x_3J.1.II,...:.14_" --------------------------+---t-'''--r--'-'-'--'-=-------------

---~-----.. --------.-.----------------- ---._-----+--+--\-----------------, 

x x 778q6RII 
I 90 256 R91 

_~14~~s~U,~P~POR~T~,~A~s~H~.-------------------------------------~~~~~-U~~~~--__ ------
_15 mJUSTER, ASH. x x 

x x 96 775 RI 

80 575 RI 

_-'-'r6'+-'S"-p"-'-R"'-IN'-"G'--_______ . _____ .. ___ .. ___ .. __________ .. ___ . ___ -1'---''-l--''_-j_ . .c.:...LLL-:.:..!.... _____ . ___ _ 

x _.17 SPRING (SEE NOTE C"") ___________ • ___________ +_.:.:....+--+----"'.::...'-'-"-..:.:.:.-------

NOTE C - R-IOO-501 TOJ2@j, R-110-17050 TO 53255, R-120-377'i TO 11~'i 
R-130-2700 TO 9969, R-140-4x4-501 TO 1052, .:..cR_-:..<15c:.0-~5u.7L5..:T.::O.~3<.::18..;.,43<.!.jl_-+ _ _+-_j_----_-----_ 
R-I60-6662 TO 32638, R-160-4x4-501 TO 972 

----+-----

, NClTE D - R-IOO Bnow 19185, R-IIO BELOW 53255, R-120 Bnow 11535, -- I R-r30 SElOW 9969, R-r4o-4x4 SElOW 1052, R_150-::C-S-E-lO-W'::"3::1j/)"'1473-, ___ "--_1-_1-__________ __ 

___ , ____ ~R-160 BELOW 32638, R-160-4x4 BELOW 972 

! 

---+_ .. _-- ---- --------------------------\--+---\----------------

---------.--------------~---------.---------------~-~-_r---------------

---.. 1-----------------~--.----~-------------I____l--I__---------------

: 
PRINTED IN UN'iED STATES OF AMERlCA 

16-70 

Donated by John & Susan Hansen - For Personal Use Only



KEy 

I 

MT-97 
GROUP 16 - CAB, COWL AND BODIES 

12 13 14 
, I I 

\r~ 

A-37344 

/ 

0/-

• II 

FIG. 16-34 - FULL WIDTH SEAT AND BACK CUSHIONS (For Cob Codes 1603, 1606) 
(Spring Typ.e - Stondord, Rubber Type - Codes 1673, 1674) 
(R-100, R-1IO, R-I20, R-l30, R-140-4x4, R-150, R-160, R-160-4x4 Series) 

, H PART NUMBER 

DESCRIPTION BELOW AND UP 
i SEE NOTE A SEE NOTE I 

I CUSHION, ASM. 

SPR!NG TYPE @ 116 494 R91 133 116 R92 

RUBBER TYPE, CODE 1674 ~ 116496 R91 133 365 R91 

NOTE A - R-IOO BELOW 13483, R-IIO BELOw !!9t\37 
@ORDER 133 116 R92 AND 2 

HINGES 133 II I R I 
R-120 BELOW 10601, R-130 BHOW 8649 ~OROER 133 362 R91 ANO 2 
R-140 - 4 x 4 BELOW 881, R-150 BELOw 2864 HINGES 133 I II RI 

R-160 BELOW 26216, R-160 - 4 x 4 BELOW 806 

NOTE B - R-IOO - 13483 UP, R-IIO - 49837 UP 

R-120 - 10601 UP, R-130 - 8649 UP 

R-14~ -4 x 4 - 881 UP, R-150 - 2864 UP 

R-_I60 - 26216 UP, R-160 - 4 )( 4 - 806 UP 

PRINTED IN UN'TED STATE. 0fI' AMERICA 

16-71 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 
GROUP 16 - CAB, COWL AND BODIES 

KEY ! OESCRIPTION 

j H PART NUMBER 

6ElOW 
SEE NOTE A 

AND UP 
see NOTE 8 

FIG. 16-34 - FUll WIDTH SEAT AND BACK CUSHIONS (For Cab Codes 1603, 1606) - Continued 

2 WASHER 97 006 RI 

3 HINGE, AS" 77 893 R21 
4 PIN 114 971 RI 

5 BUMPER 77 882 RI 

6 WASHER. f~ No 10 103 338 
7 i SCREW, PAN··HO, TAP , No 10 x 5/8" 171 734 

8 CLIP 78 166 RI 7i.i 166 RI 

9 SCREW, PAN-HO., TAP., No. 10 x 1/2" 17 1 .732 171 732 
10 WASHER, LK.! No. 10, (XT. 138481 138481 

II CUSHION, AS". 

SPR I NG TYPE I 116 493 R92 116 493 R92 ... 

RUBBER TYPE, CODE 1673 116 495 R91 116 49~ R91 
.. -

12 BRACKET 133 172 RI 

13 WASHER, LK., No. 10, EXT. 138 481 

14 SCREW 

PAN-HO. SL T. No. IONf x 1j2" 171 732 

f I L-HD., No 12Nf x 1/2" 172 213 

NOTE A - R-IOO !lELOW 13483 R-IIO BELOW 49837 

R-120 BELOW 10601 R-130 BELOW 8649 
R-140 - 4 x 4 BELOW 881, R-150 BELOW 2864 

R-160 BELOW 26216, R-160 - 4 x 4 BELOW 806 

NOTE B - R-IOO - 13483 uP, R-IIO .49831 uP 

R-120· 10601 UP, R-130 - 8649 UP 

R-140 - 4 x 4 - 881 UP, R-150 - 2864 UP 

R-160. 26216 UP, R-160 - 4 x 4 • 806 UP 
.. --~. 

---

PRINTED IN UNITED STATttS OF AMEft'CA 

16-72 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 
GROUP 16 - CAB, COWL AND BODIES 

16 16 17 
\ I I 

I \t~ 

A-3T345 

FIG. 16-35 - FULL WIDTH BACK CUSHION AND DIVIDED SEAT 
(Spring Type Standard - Rubber Type Code '1674) (RC-160) 

""'~.-

I H "ART NUMBER 

i 
2407 AND UP 

I CUSHION, ASH. 

S PR I NG TYPE @116 494 R91 133 I 16 R92 

RUBBER TYPE, CODE 1674 ~ 116496 R91 133 365 R91 

2 WASHER, LK., 1/4", INT. 91 006 RI 

3 HINGE 71 893 R21 
4 PIN 114 911 RI 

5 EUMPER 77 882 R I 
6 WASHER, FL., No 10 103 338 

7 SCREW, PAN-HD TAP No 10 x 5/8" 111 734 

8 CLIP 78 166RI 78 166 RI 

9 SCREW, PAN-HD TAP, No. 10 x 3/8" 145 189 145 189 
10 WASHER, LK., No. 10, EXT 138481 13848 1 
II CUSHION (SPRING TYPE) 116 497 R91 116 497 R91 

12 OOLT 89 180 R2 89 180 R2 

13 • WASHER LK. 5/16". MED. 103 320 103 320 
14 NUT HEX-HD 5/16NF 101025 103 025 
15 BRACKET 133 172 RI 

"--'" 
16 WASHER, LK., No. 10, EXT. 138 479 

17 SCREW, PAN-HD., SLT., No. 10NF x 1/2" 171 732 

m_~"·~ ___ ~ __ · __ 

@ORDER CUSH I ON 133 116 R92 
! AND 2 HINGES 133 II I RI 

__ -0 ••• 

~ORDER CUSHION 133365 R91 

I AND 2 HINGES 133 II I RI 
PRINTED IN UNfTED STATES OF AMERICA 

16-73 

Donated by John & Susan Hansen - For Personal Use Only



I 

2 

3 

4 

5 
6 

7 
8 

9 

MT-97 Rev. No. I, 2/56 

ICUSHION 

ICUSHION 

GROUP 16 - CAB, COWL AND BODIES 

1 
I 
I 

__ - 4 

:; 

/ ,-~=---=-~------------~ 
10 9 

\ 
\ 

--8 

A·3B330 

FIG. 16-36 - DRIVERS SEAT (For Panel Body, Code$ 1610, 1618) 

SCREW, RO-KD. 1/4NF x 3/4" 
WASHER FL IlL" 

WASHER LK 1/4' "'ED 

• 

I FRAME AS'" 

! ADJUSTER J AS"'. 

LT 

RT 

NUT, HEX., 5/16NF 

'wASHER, LK., 5/16", "ED. 

SUPPORT 

3PR I NG 
NOT USED 

NUT H(X .• No 8NC 

I SPRING 

10 HINGE 

LT 

RT 

PRINTED IN UNITED STATES OF AMERICA 

16-74 

! 

116 ~91 R91 

116 ~92 R91 

113 957 
103 339 
103 JJ';J 

79 39d R I I 

J? 255 R91 

92 377 R91 

103 025 

103 320 

79 396 R21 

96 775 RI 

120 622 

96.il4 RI 

79 388 RI 

79 389 R I 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 
GROUP 16 - CAB, COWL AND BODIES 

KEY DESCRtPTION I H PART NUMBER 

FIG. 16-36 - DRIVERS SEAT (For Panel Body, Codes 1610, 1618) - Continued 

RIGHT HAND DRIVE 

'5 SUPPORT 96 357 R91 

10 HINGE I 
LT. 80 307 R 1 

RT. 80308 R 1 

(*) NUT HEX ')/16NF (SEAT DOWEL) lQl 025 

(i) SPACER 23 323 H 
(i) WASHER, LK 5/16", >lCD (SEAT DOWEL) 103 320 

(§ PARTS NOT ILLUSTRATED 

i 

PRINTED IN UNITEO STATES OF AMERICA 

16-75 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 
GROUP 16 - CAB, COWL AND BODIES 

--3 

FIG. 16-37 - DRIVER'S SEAT (For Travelall Body Codes 1616, 1617, 1619) 

, H PART NUMBER 

I CUSH ION. AS". 

PRINTED IN UNITED STATES OF AMERICA 

16-76 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 
GROUP 16 - CAB, COWL AND BODIES 

KEY OEseR I FTI ON I H PART NUMBER 

FIG. 16-37 - DRIVERS SEAT (For Travelall Body Code 1616, 1617, 1619) - Continued 

RIGHT HAND DRIVE 

7 i SUPPORT. ASM 

• T 77 897 R II 

i Rr 77 896 R II 

.. -~ 

c···· 

i ...• ......• 

..... ~. 

-

I 
... -.--~ 

, .... 

---I-----------.------.. - .. ---------.~-----___r--~.-------.. --

I 

PRINTED IN UNITED ST.,TES OF AME"'CA 

16-77 

Donated by John & Susan Hansen - For Personal Use Only



-

MT-97 
GROUP 16 - CAB, COWL AND BODIES 

KEY 

I 

2 

3 
4 
5 

'T"L.~---13 

\ 
\ 
\ 
\ 
\ 
9 

FIG. 16-38 - PASSENGER SEAT (Front) 

--3 

(For Trovelall Body Codes 1616, 1617, 1619) 

DESCRIPTION 

CUSHION AS'\. 

CUSHION, ASM. 

SCREW -"H -HO 5/16NF x S/8" 
WASHER, LK. 5/16" -",£0. 

FRAME. ASM" 

SCREw PAN -HO TA P. No 8 x 7/16" 
FOOT 

6 I BOLT HEX-HD. 5/16NF x 3/4" 
7 WASHER, LK., 5/16", MED 

8 NUT, HEX. 5/16NF 

9 SUP~flT, ASM. 

LT • 

Rr. 

10 BOLT HEX-HO 51I6NF x ~ .. 

II HINGE 

LT 

RT 

12 BOLT HEX-KG 5/16NF x 5/8" 
_WASH~ LK 5/16" MED 

PRINTED IN UNli£D STATES OF AMERICA 

A·3B332 

16-78 

• HI 

! H PAR,. NUMBER 

119 427 R92 

119 426 R91 

440 425 
103 320 

116 591 R91 

45 0 521 
122 427 R I 

182 687 

103 320 

121 923 

122 285 R II 

122286 RII 

El?. 68S 

80107 RI 

80 'l08 RI 

182 685 
101320 

Donated by John & Susan Hansen - For Personal Use Only



Ii\! 

GROUP 16 - CAB, COWL AND BODIES HI MT-97 

KEY DESCRIPTION j H PART NUMBER 

FIG. 16-38 - PASSENGER SEAT (Front) - Continued 

15 BOLT, HEX-HD. 

~ CAP, END, srAT FRAMr 

RIGHT HAND DRIVE 

3 FRAME ASM ! 121 799 R91 

5 FOOT 122428 RI 

9 SUPPORT, A5M. 

LT 1 122 287 R91 

RT 122-288 R91 

~ PARTS NOT ILLUSTRAT[D 

-- -

.~.---.. 

- .. 

16-79 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 
GROUP 16 - CAB, COWL AND BODIES 

FIG. 16-39 - PASSENGER SEAT (Center and Rear) 
(For Travelall Body Codes 1616, 1617, 1619) 

, H PART NUMBER 

SE, SE, 

I CUSHION AS" 1194il R91 I 19 429 R91 

! 

2 SUSHION AS" 119 430 R91 119 428 R91 

SCREW; PH-HD., S/16NF x 5/8" 
: 440 42') 4110 425 

WASHER LK 'i! 16" M£D I O'~ ~20 101 320 

3 FRAME, ASM. 116 370 R91 116 371 R91 

4 NUT 142 74'5 142 745 
'j WASHER LK '5/16 MED. 10, ,20 103320 

6 SPACER 116296 RI 116 296 R I 

7 BOLT, CARR., 5/16NC X 2" i 17 051 RI 17 051 R I 

8 PLATE 116 351 R I 116 351 R 1 

NUT 

LK., HEX., 5/16NF 16 902 R I 16 902 R I 

TEE 5/16Nf 17 065 RI 17 065 RI 

SCREW, PH-HO. 

5/16Nf x I" 426 671 426 67 I 

5/16Nf x I - I /2" 178 4Ji 178 433 

WASHER, FL., 5/16" 118 774 118774 

9 BOLT, HEX-HD. 5/16Nf x 1-3/4 " 182 698 182 697 

10 SPACER 86 224 H 86 224 H 

11 NUT, HEX., 5/16NF 121 923 121 923 
PRINTED IN UNITED STATES OF AMERICA 

16-80 

Donated by John & Susan Hansen - For Personal Use Only



KEY 

MT-97 Rev. No.2, 7/56 GROUP 16 _ CAB, COWL AND BODIES 

"'-='~!!!!:;~~""',"'"' --9 

~I / --------!I;-~-,-,/'-:-:-~ -I;: 
~~--6 

1 2 

81 

I 
I 

38 
1 I 
I I 
46 41 

I \ 
31 30 

FIG. 16-40 - PANEL BODY ASSEMBLY (Codes 1610, 1618) 

DESCRIPTION 

PRINT£D IN UN1TED STATES OF AMERICA 

38 

12 

A-38334 

16-81 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev. No.1, 2/56 

GROUP 16 - CABt COWL AND BODIES 

FIG. 16-40 - PANEL BODY ASSEMBLY (Codes 1610, 1618) - Continued 

i 
, 

8 PLATE J. ~3LllJl . .F!J. 
NUT HEX. 1/4NF 1.Q3..~ 
WASHER 

L K ., 1/4" M fD. 103 319 
FL. 1/4" i ~18 77~ 

BOLT H[)(-HD. 1/4NF x 3/4" 182 654 

9 BRACKET 

L T ~ b4 922 R2 

R T • 84 El R2 

i 
10 PANEL, H(ADtR ~5 021 R2 

1 1 I CHANNEL .1L3~ RI 

12 DOOR ASM. (SEC SEPARATE I LLU5TRAT I ON) 

13 PI LLAR. ASM. 

LT 8') 008 R I 

RT 
i ~ 
i. 

14 EXTENSION 

LT 84 953 R I 

or ~...2:iUl 

15 RAIL BELT 

LT. 85 005 }'.~ 
R T. ~~l 

16 PANEL 

LT. ~~ 
I RT. 8~0~R21 

PRINTED IN UNITED STATES OF AMERICA 

16-82 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev. No.1, 2/56 

GROUP 16 - CAB, COWL AND BODIES 

FIG. 16-40 - PANEL BODY ASSEMBLY (Codes 1610, 1618) - Continued 

17 ANGLE 
L T 1:\4 949 RI 

R' 8ll 950 R I 

18 SEAL, RE AR DOOR 85 866 RI 

RIVET SPLIT 3/64 x 1/2" 104 450 

RETAINER Cl9 197 R I 

19 PANEL, EXTENSION, ASM. 

LT. 84 971 R II 

RT. 114 972 RII 

20 SILL ASM 1:\5 026 R II 

21 SEAL, 'EAR LOWEP 84 889 RI 

22 PANEL W/O SILL 85 024 R3 

2:t PANEL ..,ISILL 'SM 91 984 R91 

2~ SilL, SIDE REAR 84 981 RI 

2,) .K! ,c .. ~cn ASM 85 019 R I I 

26 I SILL WHEELHOUSE REAR 

• T 8 4 916RII 

• 

RT 84917 RII . _-

21 'c. oC' ASM. 84 932 RI 

28 -n ,c .. ~cn ASM 86 597 RII 

29 SILL WHEELHOUSE SIDES 84 906 RI 

w CROSSMEMBER ASM 84 9}1 RI 

31 CROSSMEMBER ASM. 8ll 930 R II 

'12 SILL FRT SIDE 

LT 84 904 R I 

RT 84 905 RI 

33 ~K! 
,c"ccn ASM. 8ll 928 R I 

14 CRI ASM 85020RII 

35 CLIP SEAT 85 915 RI 

36 UNDERBODY, REAR ASM, • 84 991 R91 

37 UNDERBODY, ASM. (SEE SEPARATE ILLUSTRATION) 

_.~8_ SEAL 76 895 R I 

FASTENER 77 607 R I 

'19 RETAINER (R-110-514S5 AND UP, R-120-11688 AND Up) 

LT 133 339 RI 

RT 133 340 R I 

40 SEAL (R-110-')'14SS AND UP. R-120-11688 AND UP) 139 096 RI 

41 DOOR AS'" (SEE SEPARATE ILLUSTRATION) 

~ RETAINER LWR (R-110-534S5 AND UP, R-120-11688 AND UP) 116 5'14 RI 

43 SEAL 82 939 RI 

44 HOUS ING 84 963 RI 

4,) PILLAR. L" ASM 

. T 
• 

76 589 RI2 

RT 76 590 RIZ 
PRINTED IN UNITED STATES OF AMERICA 

16-83 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 
GROUP 16 - CA_, COWL AND BODIES 

KEY DESCRIPTION I H PART NUMBER 

FIG. 16-40 - PANEL BODY ASSEMBLY (Codes 1610, 1618) - Continued 

46 SEAL, OUTER 95 110 R I 

"'fi7 PLATE. STRIKER ASM ---
LT 76 223 R92 

RT 76 224 R92 

PLATE TAPPING , 76261 RI 

RETAINER , 76 262 RI 

48 BOLT HEX-HD 1/4NF x 5/8" 182 650 

WASHER, LK.} 1/4", MED. 103 319 

49 I RETAINER, UPPER (R-110-53455 AND UP, R '120·-116uu AND up) 

I L T 136 5uS R I I 

RT 136 546 RII 

50 I RETAINER (R-110-53455 AND UP, R-120-11688 AND Up) 133 343 RI 

51 I PANEL ASM. (UPR. AND LWR. OTR. PANELSJ 77 987 R92 

52 RET AI NER 80 104 R2 

53 GLASS 

CLEAR 76 73R I 
TINTED CODE 1691 113 210 R I 

I 

54 PANEL INNER FRT. 

LT. 84 999 R91 

R T • 85 000 R91 

'5'5 EXTENSION, RAIL FRT i 

LT. 97 417 RI 

RT 97 418 RI 

56 EXTENSION 

LT 84 977 RI 

R T • 84 978 RI 

I 

'57 PANEL I 84 974 RI 
. 

58 PANEL 

L'T 84 992 R9i 

RT, 84 993 R92 

BOLT HO-HD. 5/16NF x 5/8" 182 685 

NUT HEX 5/16NF 103 025 , 
WASHER LK 5/16" MED I O~ 120 

I 
PRINTED IN UNITED STATES OF AMERICA 

16-84 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev. No.1, 2/56 

GROUP 16 - CAB, COWL AND BODIES 

KEY DESCRIPTION 

FIG. 16-40 - PANEL BODY ASSEMBLY (Codes 1610, 1618) - Continued 

--59 I PANEL 
--'---/---

60 ANGLE 

61 SEAL (R-I 10-27887 TO 53454, R-120-8109 TO 11687) 

RETAINER (R-I 10-37887 TO 53454, R-120-8109 TO 11687) 

I 
SCREW, PH-HD., No.8 x 5/8" 

62 DOOR (SEE SEPARATE ILLUSTRATION) 

I 
6'1 PAD, BELT RAIL I 
64 PAD, VERTICAL STRAINER 

65 PLATE (FOR PASSENGER SEAT, COOE ~ 681 ) I 

SCREW, FL-HD., No. 10 x 3/8" 

66 STR I P, TRIM MTG. ( ON LOCK PILLAR) BELOW R-110-37887, R-120-8108, 

R-110-37887 AND UP, R-120-8108 AND UP 
, 

LT. 

RT. 

C' BOARD, FLOOR REAR 

LT. 

RT. 

BOLT TRUSS-HO., 'j/16NF x 1-1/4" 

WASHER FL. 'j/16" 

~ BRACKET, DOME LIGHT 

t*' BRACKET, DOOR (HGE. PLR, TO REAR XMBR.) 

~ I STR I P, FLOOR REAR 

LONG 

SH OR T 

<!) PLATE, COVER REAR FLOOR BOARD HOLE 

SCREW WOOD RD-HD., No.8 x 1/2" I 

I (*) STRA I NER, REAR DOOR OPENING HEADER TO ROOF TOW I 

~ 'RE I NFORCEMENT, LT. INNER 

e ~ CE' "''''''"'"' , ""' m,. "'" 
~_ BOLT, HEX-HD., 5/16NF x 3/4" 

WASHER, LK., 5/16", MED. 

FOR R -I 10 I 

FOR R-120 i 
t--. I 

'*' NUT, SPARE TIRE MTG, BOLT I 
~ 

FOR R -I 10 

FOR R-120 

'*' PA R T S NOT ILLUSTRATED 
~ 

._---

PRINTED IN UNITED STATES OF AMERICA 

I H PART NUMBER 

973 R I 

84 964 RI 

126 872 RI 

126 87 4R I 

161 860 

97 295 RI 

97 296 RI 

88 364 RI 

440 963 

88 325 

I 15 979 R I 

II') g80 RI 

84 966 RI 

84 984 RI 

191 092 

128 051 

76 795 H 

84 902 RI 

84 933 RI 

84 942 RI 

84 927 RI 

129 345 

84 965 R I 

97 523 R I I 

93 724 R2 

182 687 

103 320 

93 72 1 RI 

93 722 RI 

69 957 H 

96 916 H 

16-85 

Donated by John & Susan Hansen - For Personal Use Only



KEY 

16-80 

MT -97 Rev. No. I, 2/56 

GROUP 16 - CAB, COWL AND BODIES 

2 
I 
I 

~_-I----" 
I 

-"-

3 

I 
7 

-4 

____ --lti 
......... -16 

14 

II 

tI 

FIG. 16-41 - LEFT REAR DOOR (For Panel Body Codes 1610, 1618 and Troveloll Body Code 1617) 

DE;.SCRIPTrON I H PART NUMBER 

PRINTED ~N UNITED STATES OF AMERICA 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev. No.2, 7/56 
16 - CA COWL AND BODIES 

KEY DESCRIPTION 

FIG. 16-41 - LEFT REAR DOOR (For Ponel Body Codes 1610, 1618 and Troveloll Body Code 1617) - Continued 

12 NUT HE x 1/4NF 121 900 --
13' BOLT, HEX-HD 1/4NF X '1/4' 182 6'14 

14 SEAL 85867 RI 

® RET A I NER, DOOR SEA L 

LwR 84 983 R 1 

UPR 85 025 R 1 

15 MEMBER. ASH, 64 748 H 

16 SCREW, FL -HD No, 10NF x ,/8" 1,,626' 

17 DOeR, ASH, 84 986 R92 

18 SEAL i 88717 RI 

19 WASHER FL "if 16" 118 774 

20 WASHER LK '1/16" MED 
; IO~ "\20 

21 BOLT HE X-HD. 

5/16NF x 'j/8" (HGE. TO HG£ PL R ) 182 685 

5/16NF x7 18" (HG(. 10 DOOR) 182 688 

22 I HINGE ASM. 84 916 R92 

PIN HGE 67 'i9i H 

SEAL HG£ 91 798 RI 

i 
21 i PANEL ASM, 8~ O~ R92 

24 PANEL 84880 R2 

25 GLASS 84 944 RI 

RETAINER 89 197 RI 
RIVET, SPLIT., 9/64 x 1/2" 104 4'iO 

-8~ 02'1 RI 

® SPACER, TAKE -UP MEMBER 

LARGE 64 74') H 

SMALL 6'1 6'iQ H 
(5 PARTS NOT ILLUSTRATED I 

: 

- ... ~-

PRINTED IN UNITEO STATES OF AMERICA 

16-87 

Donated by John & Susan Hansen - For Personal Use Only



KEY 

16-88 

MT-97 
GROUP 16 - CAB, COWL AND BODIES 

\ 
14 

In 
I 
I 

18 
J 

/1 
1.,1 J ------

.---.--.- /6 

~ ;//' 
/ 

/ 

~_-11 

~ --12 A·38336 

FIG. 16-42 - RIGHT REAR DOOR (For Panel Body Codes 1610, 1618 and Travelall Body Code 1617) 

D SCRIPTION 

pRINTEO IN UNITED STATES OF AMERICA 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 
GROUP 16 - CAB, COWL AND BODIES 

DESCRIPTION I H PART NUMBER 

FIG. 16-42 - RIGHT REAR DOOR (For Ponel Body Codes 1610, 1618 ond Troveloll Body Code 1617) - Continued 

7 W~R, F"L 5/16" ill 774 
8 WASHER. L"- 5/16" MED 103 320 

I 

9 BOLT, HEX-HD. I 

S/16NF x 5/8" (HGE TO HOE. PLR ) 182 685 

5/16NF x 7/8" (HGE TO DOOR) 18,£688 

10 HINGE 84 916 R92 

PIN. HGL 67 593 H 

SEAL, HGE 91 792 RI 

II ME~R, ASM 64 74t1 H 

12 !)(:flEW, F"L -HD ., No. 10NF x 3/t1" 133 626 

11 SEAL 88 718 RI 

i 

14 SCREW, RD-HO. No 10NF x 1/2" 132 909 
WASHER, LK No 10, MED 106 497 

15 LOCKJASM 84 951 R21 

16 i PANEL ASH 85 039 R91 

17 PANEL' 84 881 R I I 

18 SCRE'"". FL-HD No, 10NF x 1/2" 119 264 

19 SCREW, PH-HO No, 10NF x 1/2" 117 1O'i 
20 HANDLE A SM. (I' OR CODE 1617) -' 16 §l3LR91 

21 HANDLE, ASM. 

FOR CODE 1617 123 765 R91 
FOR CODES 1610, 1618 84 89'3 R91 

i _0-

22 i BUMPER 133 807 H 

23 NUT HE x 1/4NF 121 908 
24 WASHER, LK. 1/4" MEO Wi '119 

25 BOLT HEX-HD 1/4NF x '1/4' 182 6'14 
26 CHECK. 10.5-"" J)l! 957 R91 
27 SCREW, RD-HD Jl!!NF x 1/2" 422 599 

28 WASHER LK No 10, MED, 106 497 
29 SCREW, RD-HD. No. 10NF x 1/2" 132 909 

~ CYL 1 NDER, LK. w/KEY, ASM. 86 625 R91 

0- SPACER TAKE-UP MEMBER 

LARGE 64 74'i H 

SMALL 6'1 6'i9 H 

e:J PARTS NOT ILLUSTRATED 

PRINTEO IN UNITED STATES OF AMERICA 

16-89 

Donated by John & Susan Hansen - For Personal Use Only



~ 

iii 
to 
:r 

~ 
II 

~ 
-I 
::I 
o .., 
> 
I: 
~ 
~ 

8_ 

3 
I 

-~ ~-~~~-. 1.·· &~---.. 

i ~ )}p;-::~ ---to 

" , 71 

__ 18 

FIG. 

I , , I 
30 29 28 

3n 
---34 ~ 33 

16-43 - TRAVElAll BODY ASSEMBLY 

, 
28 

(For Trovelall Body With Standard liftgate and Tailgate Code 1616, 1619) 
(Far Trovelall Body With Double Rear Doors Code 1617) 

~ 
I 

..0 

" II 

18 
I 
I 

II 
G) 
;:0 

0 
C 
"'C -0-
I 
() 
» 
:s' 
() 

0 
~ ,.... 
» 
z 
0 
c:J 

0 
0 
m 
<.n 

--23 

-24 -
'26 IIEm 

8·8809 

Donated by John & Susan Hansen - For Personal Use Only



lim 

MT-97 
GROUP 16 - CAB, COWL AND BODIES III 

KEY DESCRiPTION I H PART NUMBER 

FIG. 16-43 - TRAVELALL BODY ASSEMBLY 

I PANEL, ASM. (INCLUDES UPR. AND LWR. PANELS) 77 987 R92 

2 RETAINER 80 304 R2 

3 GLASS 
.. _--"" 

76 753 RI CLEAR 

TINTED, CODE 1693 113210 RI 

4 RETAINER (R-IIO-53455 AND UP, R-120-11688 AND UP) 133343 RI 

5 SEAL (R-110-37887 TO 53454, R-120-8109 TO 11687) 126 872 RI 

RETAINER (R-110-31887 TO 53454, R-120-8109 TO 11687) 126874 RI 

SCREW, PH-HD., No. tI x 5/ti" 

6 OooR, ASM. (SEE SEPARATE ILLUSTRATION) 

7 STRIP, ROOf TRIM MTG. 

LT 11')-878 RI 

RT 11'5879 RI 

8 PANEL 

ROOf 8'5 007 R I 

ROOf w/BOWS, ASM 

fOR CODES 1616 1619 II') 72 I R91 

fOR CODE 1611 12":\ 74'5 R91 

9 MOULDING, SIDE 

LT. 85 012 R2 

RT. 85 013 R2 
MOULD lNG, REAR 

FOR CODES 1616 1619 114848RI 
! FOR CODE 1617 i 8'i 022 RI -,-

10 PAD. BO\ol 84 894 R I 

II 00... 115877 RI 
NUT, HEX., 5/16Nf 121 923 

i SCREW, PH-HD., 5/16Nf x 5/8" lf39t)n 

WASHER 

FL. 5/16" 118774 

LK., 5/16", MED. 103 320 

12 BRACKET 97 29'1 R I 

13 PLATE (FOR CODE 1617) 85 017 R I 

BOLT, HEX-HD., 1/4Nf X 3/4" 182 6'54 

NUT, HEX. 1/4Nf 121 908 
WASHER 

fL 1/4' lIB 77'1 
LK 1/4" MED 10i il9 

14 BRACKET, REAR DOOR CHECK (fOR CODE 1617) 

LT. 84 922 RI 

RT 84 92i RI 

PRINTED IN UNITED STATES OF .. MERICA 

16-91 

Donated by John & Susan Hansen - For Personal Use Only



1m 

GROUP 16 - CA COWL AND BODIES HI MT-97 

KEY DESCRIPT10N I H PART NUMBER 

FIG. 16-43 - TRAVElALl BODY ASSEMBLY - Continued 

15 PANEL, HEADER, ASH. 

FOR CODE 1616, 1619 114847 RII 

FOR COOE 16~7 I 85 021 R2 

16 PILLAR, ASH. ! 
fOR CODE 1616 1619 

LT. 114 861 RII 

RT 114 862 RII 

FOR CODE 1617 ! 

LT 8'5 008 RI 
RT, 85 009 RI 

-'7 PANEL 

INNER AND OUTER ASH. 

fOR CODE 1616. 1619 115 6 10R92 

FOR CODE 1617 123 744 R91 
I NNER ASH, 85 000 R91 
OUTER 

fOR CODES 1616, 1619 114 860 R I 

fOR CODE 1617 123749RII 

18 LlFTGATE (SEE SEPARATE ILLUSTRATloNt 

19 TAILGATE (SEE SEPARATE ILLUSTRATION) 

20 SEAL ODOR OPENING 85866 RI 

RIVET, SPL I T, 9/64 x 1/2" 104 450 

RETAINER 89 197 RI 
-~. 

21 PANEL 

INNER AND OUTER, ASH, 

fOR CDDES_ 1616 1619 115 609 R92 

fOR CODE 161'1 12'\ 74'\ R91 
INNER, ASH 84 999 R91 

OUTER 

FOR CODES 1616; 1619 114859 RI 

fOR CODE 1617 123 748 RII 

22 ! SILL, ASI'I, 
FOR CODES 1616, 1619 i 114 842 R" 

FOR CODE 1617 Bs 026 RII 
i 

23 ~EAL 84 889 RI 

24 PANEL 

w/SILL AS 1'1 , 

FOR Coots 1616; 1619 115 584 R91 
fOR C~1617 91 9B4 R91 

w/oSILL 

fOR CODES 1616, 1619 115 514 RI 

F~ CODE 1617 13:LQ24 R3 

25 SILL 84 981 RI 

26 SILL, ASM 84 916 RII 

21 84 9'12 RI 

28 SILL 84906RI 
PRINTED IN UNITED STATES OF AMERICA 

16-92 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev. No. 1,2/56 
GROUP 16 - CAB, COWL AND BODIES 

KEY DESCRIPTION I H PART NUMaER 

FIG. 16-43 - TRAVElALl BODY ASSEMBLY - Continued 

_--=--i-___ ---'---' ________________________ -l-_.:...:11 __ 6-"3~6 __ 8_R 1.:...:1 _____ _ 

84 904 R I 

29 ! CROSSMEMBER, AS M. 

30 SILL 

31 CROSSMEMBER, ASM. 116 335 R II 

32 85 020 RI 

33 115 611 R91 

34 

5 SEAL 
FASTENER 

36 RETAINER 

LT. 

RT. 

(R-IIO-

(SEE SEPARATE ILLUSTRATION) 

AND UP R-120-1 

--
46 SEAL 

LT. 82 9j9 RI 
RT. 82 940 R I 

RETA INER 82 942 RI 

47 PILLAR, ASM 76 ')89 RI2 

"-' 
c'" BOLT HEx-HD ,)/16NF x ')/8" IEl? 68') 

NUT, HEX., 5/16NF 121 92j 
WASHER, LK, 5/16" MED 101 ~20 

48 PLATE, STR I KER ASM. 

LT i 76 221 R92 
RT 76 224 R92 

PLATE TAPPING 76 261 RI 

RETAINER 76 262 R I 

~49 BOLT HEx-HO. 1/4NF x 5/8" 182 6~o 
WASHER LK 1/4 MED 10j 'l19 

50 SEAL 9'1 liD RI 
RIVET SPUT 9/64 x 1/2" 104 450 

RETA INER 89 197 RI 

-_ ... 

51 GLASS 

CLEAR 114 8'19 R I 

TINTED CODE 1693 12, 290 RI 

52 CHANNEL AS". (STATIONARY WINDOW) (R 110-37887 AND UP, R-120-8108 AND UP) 123 856 R91 

PRINT£O IN UNITED STATES OF AMERICA 

16-93 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 
GROUP 16 - CAB, COWL AND BODIES 

DESCRIPTION I H PART NUMBER 

FIG. 16-43 - TRAVELALL BODY ASSEMBLY - Continued 

53 GLASS 

CLEAR I 114 I3l+ I R I 

TINTED CODE 1693 -: 
12'1292RI 

54 PANEL EXTENSION AS" 

LT 84 971 R I I 
RT. 84 972 R II 

55 PANEL 84 97, R I 

56 EXTENSION 
, 

LT i 84 977 R I 

RT. 84 978 R I 

57 1 FRAME QUARTER WINDOW 

I LT. 11484~RI 
I RT I 1/4844 RI 

58 RETAINER QUARTER WINDOW GLASS 11482:;: R I 

59 RETAINER, AS". (R~110·53455 AND UP, R-120-11688 AND UP-) 

LT. ij6545 RII 

RT~ ,,6 ')46 R I I 

60 CHANNEL RuN 

BE LOW R-I 10-37887 R- 120-81 oS 114 8,2 R91 

R· I 10-37887 AND UP, R- 120-8108 AND uP 123 0,)()R91 

SEAL, GLASS CHANNEL 116315 RI 

STRIP FILLER 121921 RI 

I CHANNEL, DRAIN (R-110-37887 AND UP, R-120-8108 AND UP) 123 047 RI 

61 RETAINER I<IINOOI<I ASM. 

BELOW R-I 10-37887 R-120-8IoS , 
LT 121 921 R91 
RT. 121-922 R91 

R- I 10-37887 AND UP, R- 120-8108 AND UP 

LT. 124 027 R91 

RT 124 028 R91 

62 ! PILLAR, AS .... 76')90 RI2 

BOLT, HEX-HO 5/16Nf x 5/8" 182 .~ 

NUT HEX. S/16NF 121 92i 

i WASHER, LK. 5/16", MED. 1()3 32() , 
63 PANEL 84 974 R I 

64 ANGLE 84 964 RI 

65 ANGLE 

LT. 84-949 RI -. 84 9')0 R I RT 

i _ .. 

PRINTED IN UNITED STATES OF AMERICA 

16-94 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 
GROUP 16 - CAB, COWL AND BODIES 

-=-1 _________ ~ ___ O_E_S_C_R_' P_T_'_O_N _____________ '--___ I fi PAR~T _NU_"'_B_E" __ _ 

FIG. 16-43 - TRAVELALL BODY ASSEMBLY - Continued 

66 CHANNEL, ASM, (SLIDING WINDOW] 

BELOW R-110-37887, R-120-8108 

L T, 114 816 1'91 

RT. 114 817 R91 

R-110-37887 AND UP, R-120-8108 ANO UP 

LT.ANO RT. 123 629 RII 

67 LATCH (BELOW R_llv_'"7Be"7 R-120-8108) 116996RI 
SCREW, PH-HD., TAP., No. IONF x 1/2 It 167 164 

KNOB, ASM. (R-110-37887 AND UP, R-120-8108 AND UP) 123 051 R91 

PIN (R-110-37887 AND UP, R-120-8108 AND up) 123 §55 RI 

SPRING (R-110-37887 AND UP, R-120-8108 AND up) 123044 RI 

68 RAIL, BELT 
,OR CODE 1616, 1619 

BELOW R-110-37887 R-120-8108 

LT. 85005 RI 

RT. 85 006 RI 

R-110-37887 AND UP, R-120-8108 AND UP , . 
LT. 123064 RI 

RT. 12,\ 065 RI 
,OR CODE 1617 

LT. 123 064 RI 

RT. 123065 RI 
PAD, ANTI-SQUEAK 97295 RI 

,-_ ... 

EXTENSION, BELT RAIL 

FRONT 

LT. ._M_ 97417 RI 
RT. 97 418 RI 

REAR 

LT. i 84 95'1 R I 
RT. • 84 954 R 1 

69 STRIP. TRIM MTG. 

BELOW R-110-37887, R-120-8108 

LT 115 981 RI 

RT II') 982 RI 

R-I 10-37887 AND UP, R-120-8108 AND UP 

LT. 115979 RI 
RT. 115980RI 

==:12j STRIP TRIM MTG. 

I LT. , -_. li5 '211 1'1 
RT. 115978RI 

71 EXTENS ION 

LT 84 975 RI 
RT 84 976 Ri 

C!) BOARD, FLOOR, RE AR 

LT 116 360 RI 
RT. 116361 RI 

BOLT, TRUSS-HD., 5/16~ x 1-1/4" 191 092 

WASHER. FL., 5/16" 128051 

~ PARTS NOT ILLUSTRATED 
PRINTED IN UNITED STATES OF AMERICA 

16-95 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 
GROUP 16 - CAB, COWL AND BODIES 

K£Y OESCRIPTION I H PART NUMBER 

FIG. \6-43 - TRAVELALL BODY ASSEMBLY - Continued 

RIGHT HAND DRIVE 

® BOARD, FLOOR REAR 

LT, 116 473 R I 
~T· 116474 RI 

® MAT, FLOOR, REAR 116475 RI 

® PARTS NOT ILLUSTRATED 

-

-, , 

~, 

, 

~,--

PRINTED IN UNITED STATES OF AMERICA 

16-96 

Donated by John & Susan Hansen - For Personal Use Only



KEY 

1 

2 

3 

4 
') 

MT-97 

"frriJ / In 
/ I \ \ 

31) 1 34 33 

GROUP 16 - CAB, COWL AND BODIES 

I 
32 
31-

FIG. 16-44 - TAILGATE AND lIFTGATE (For Troveloll Body Codes 1616, 1619) 

DESCRIPTION 

WASHER LK, 1/4" "ED, 

BOLT, HEX-HD. 1/4NF x 5/8" 

SUPPORT, AS". 

LT. 

RT. 

NOT SERV 1 CED SE PARA TEL Y 

PIN 
pRINTED IN UNITED STATES OF leA 

A.38331 

i H PART NUMBER 

1 o~ 119 

182 650 

116 703 R91 

116 704 R91 

67 '591 H 

16-97 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 
GROUP 16 - CAB, COWL AND BODIES 

KEY DESCRIPTION I H PART NUMBER 

,~----~----------------.----"~,--------

FIG. 16-44 - TAILGATE AND LlFTGATE (For Travelall Body Codes 1616, 1619) - Continued 

6 HINGE 

BOOY LEAf 114864RI 

L!F"TGATE LEAf 114 86i R I 

BOLT HEX-HO 5/16NF x "\/4" "182687 
WASHER 

,L 5/16" 118 774 
LK 5/16" MED 10) '120 

SEAL HINGE 116 697 R I 

7 LIFTGATE W/HANDLE AND LOCK ASM 116 423 R91 

8 RETA 1 NER 114 824 R I 

9 GLASS 

CLEAR 114 840 R 1 

T INHD, CODE 1693 123 291 RI 

10 HANDLE, ASM 114 809 R91 

SC~EW, PH-HD No 10 x 1/2" 157 105 

CYLINDER. LK w/KEY, ASM 86 625 R91 

II SCREW, PH-HD No 10 X 1/2" 157 105 

12 SCRE"" 
fL -HD No. 10 x 1/2" 119 264 

RD-HD No, 10 x 1/2" 1)2 909 

WASHER LK" No 10, MED 106 497 

13 HANDLE. ASM i 116 687 R91 

14 SEAL 114 821 RI 

15 LOCK, ASM. 11'5 876 R91 

16 NUT, CROWN S/16NF I'll ')01 

17 I WASHER, LK. 5/16' [NT 1~8 'i~2 
18 STUD 1204')9 RI 

19 WASHER FL., 1 1/32" 120 i92 

20 NUT HEX 1/4NF 121 902 

21 NUT HEX No 8 120 -622 

22 WASHER LK No 8 EXT 121 7'12 

23 HINGE 120461 RI 

24 BUMPER 120 460 R 1 

25 WASHER fLo No. 8 131 015 

26 SCREW, RD-HD., No.8 X 5/8" 1'\2 766 

27 HINGE 120 462 R I 

28 HINGE 

BODY LEAf 1148':\4 RI 

TAILGATE LEAf 114 8q'l RI 

BOLT, HP-HD ')/16NF x 3/4" i82 687 

WASHER. LK. 5/16" MED. 10'1 ,20 

COVER HINGE HOLE S 127 070 R! 

SEAL, HINGE 120 149 RI 

29 SEAL 127 02'1 RI 

30 PIN 98 '187 RI 

31 TAILGATE ASM 120 446 R91 

PRINTED IN UNITED STATES OF AMERICA 

16-98 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 
GROUP 16 - CAB, COWL AND BODIES 

I H PART NUMSER 

FIG. 16-44 - TAILGATE AND LlFTGATE (For Troveloll Body Codes 1616, 1619) - Continued 

32 SUPPORT AS"'· 

LT I 14 830 R91 

HT 114 831 R91 

33 BUMPER 
• 

116 945 R I 

"14 BRACKET 11 6 947RI 
~ 

'1'1 BOLT HEX-HD. 1/4NF x 1/2" 182 647 

36 WASHER, 'L., I/li" 118 773 
'17 NUT HEX. S/16NC 220 070 

i8 WASHER L K. ')/16" EXT. 138 485 

39 BRACKET 

LT • 118688RI 

RT 118 689 R I 

40 WASHER 129 370 R I 

41 LATCH, ASM 

LT 114 811 R I 

HT 114 812 R I 

-~ WASHER 116698 RI 

43 BOLT 114801 RI 

44 WASHER. LK 5/16". MED. 103 320 

45 BOLT HEX-HD 5/16NF x 3/4" 182 687 

.~ BUMPER T A I L GA T E 116 948 R I 

HANDLE T .GA TE .A T CK 114 818 R I 

C3 PANEL COVER TA ILGATe 120458 RI 

SCREW, PAN-KD TAP No 10 x 1/2" 161 89'1 
.11) PARTS NOT ILLUSTRATED 

PRINTED IN UNITED STATES OF AMEHICA 

16-99 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev. No. 1,2/56 
MEMORANDA 

\ 

PF=tlN,EO IN UNITED STATES of AMERICA 

16-100 

Donated by John & Susan Hansen - For Personal Use Only



KEV 

1 

2 

3 

4 

5 

6 

I 

MT-97 Rev. No.1, 2/56 

GROUP 16 CAB, COWL AND BODIES 

- . .-;::::. j::::.:.::::::::::- • 

21 10 

I 
.-----~~-1-

18 

FIG. 16-45 - PICKUP BODY 

DeSCRIPTION 

BODY ASM. 

CODE 1650 

COCE 1(',51 

CODE 165" 

HOOK 

BRACKET 

COVER 

CHA IN, ASM. 

RIVET RD-HD. 1/4 x ,)/4" 
LINK, REPAIR 

GATE ASM 

PANEL ASM 

SCREW FL-HD 'l/BNr x 1 
NUT HE.X. 3/BNr 

WASHER L K ,,3/8" ME D 

R-100, R-l10, R':120, R-130 Series - 6-1/2' Code 1650 
R-1l0, R-120 Series - 8' Code 1651 
'R-130, R-I40-4x4 Series - 9' Code 1652 

BODY 

CODE CODE CODE 
1650 1651 1652 

X 

X 

X 

X X X 

X X X 

X X X 

X X ! X 

X X i X 

X X X 

i X X X 

X X X 

X X X 

X X X 

X X X 
PRINTEC IN U,..,IJTEO STATES OF AMERICA 

24 

11 

A.38UB 

I H PART NUMBER 

~~~~., !S !S!5!5 
~~~~gJ 
gogg~ ~~:!!~!S 
w~wwO ~~8COM a:'~~CCI-J 

~~~~~ J,J,jJ,~ 
~w....,!:!:! : 

ffi~m~~ c.:::-iitrx 1t 

V)Vltl)U')~ ~~~~~ 
8g~~~ 8)2!,:g~ 
"":"":"""7"'":'''"':" ;~;~~ ct:IXOi!c.:::ac 

73 136 R94 73 136 R9U 
73 137 R93 73 137 R93 
92 287 R94 92 287 R94 

89 '528 R 1 89 0;28 RI 

95 722 H 136016 RI 

7"1 261 RI Tl 261 RI 

73 263 R II 73 2§3 R II 
12 838 RI 12 838 RI 

73 262 RI 73 262 RI 

! 

73 260 R92 73 260 R92 

7<. 166 R21 7-:;, 166 R21 

189 744 189 744 

103 026 103 026 

103 321 103 321 

16-100A 

Donated by John & Susan Hansen - For Personal Use Only



MT -97 Rev. No.1, 2/56 

GROUP 16 - CAB, COWL AND BODIES 

I 

KEY DE CRIPilON 

7 SUPPORT, A SM. 

8 LIGHT (SEE GROuP 08) 

'1 BRACKET, ASM. 

~ 

10 BRACKET 

FOR SINGLE MfG. 

FOR DuAL MTG.) ltFT 

fOR DUAL MTG.) RIGHT 

II BOLT, HEX-HD" 3/8NF x 3/4" 

NUT HEX 3/SNF 

WASHER LII 1/8", MED. 

12 SILL ASM 

13 BOLT, HEX-HD 7L1JSNF :<,,-,-1/4 
14 WASHER EL. 7/16" 

15 PAD 

16 I NUT HEX. LK. 7/16NF 

17 FENDER (SEE GROvP 09) 

18 • SILL 

19 SILL ASM, 

20 PANEL 

21 PANEL ASM. 

CODE 1650 

LT. 

RT. 

CODE 1651 

LT 

RT. 

CODE 1652 

LT. 
-----.-------~--.---~-

RT. 
,--" 

~, 

22 ~OCKET 

rRT. 

LT. REAR 
-' --

RT. REAR 

23 POS_T, REAR, AS.M. 

LT. 

RT 

24 BRACKET, GATE SUPPORT 

BOLT, 5/16NC x 3/4" 

NUT, HEX S/16NC 

WASHER; LK. 5/16" MED. 

16-100B 

SODY 

CODe CODe 
1650 1651 

i 

FIG. 16-45 - PICKUP BODY - Continued 

X X 

X X 

X X 

X X 

X X 

X X 

X X 

X X 

X X 

X X 

X ! X 

! X X 

! 

CODe 
1652 

X 

X 

X 

X 

X 

X 

X 

X 

X 

X 

X 

X 

1 X X ,, __ X 

X X X 

X X X 

X X X 
I 

X 

X 

X 

X 

X 

X 

X X X 

X ! X X 

X X X 

X X X 

X X X 

X X X 

X X X 

X X X 

X X X 

PRINTED IN UNITED STATES OF AMERICA 

I H PART NU MBER 

95 723 hX 136 01' RII 

: 42 ~', HX 42 373 HX 

I 
i 

73 62'1 RI 
; 

i 73 62::: R I 

73630 R I 

182 716 182 116 

1 10,1026 10,3 026 

101 121 I()lJ21 

7i 144 RII 71 144 R I I 

182',), 182 753 
110 776 118 7{6 

61j 772 H 64 7,2 ti 

i 1688, RI 16 08i RI 

73 IlJ6 RI 73 146 "I 

i 73 IlJ3 R II 73 143 HII 

73 ISO RI " 73 1')0 R I 

7<' I5lR21 73 151 R21 

T\ 1"2 RI2 7~, 1')2 R 12 

i 

B 1')'1 RIZ ILI:23 RI2 

73 1511 R31 73 154 R31 

92 069 RI2 92 06,; RI2 

92 0 7 0 .R12 92 070 RI2 

73 155 RI 73 155 R I 
I 

73 156 RI 73 156 RI 

73 157 R I 73 151 RI 

71 1'i8 RII 7~ 1')8 RII 

7, 1'i9 RII --.l.L.L52 R I I 

73 149 RI 135 982 R I 

18 405. RI 18 40') RI 

102il34 102 634 
10~ 320 10, 320 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev. No.1, 2/56 

GROUP 16 -- CAB, COWL AND BODIES 
BODY I H PART NUMBER 

~S3~h. 
~~~~M ~~~!5 
~~~~!ll 
9g99~ ~1::::::"!5 

KEY DE'5CR[PTION 
CODE CODE CODE ~~~~~ ~~8~M 
1650 1651 1652 ~~~IDtt;\ ~ID~~~ 

ccii«st .... QC-~Q( ... 

~~:;;~~ ~~~H~~ 
85!~g~ 

I 
82l<lgi 

i i 
~;~:; ~~:;~ 

FIG. 16-45 - PICKUP BODY - Continued 

24 BRACKET, GAT( SUPPORT (CON 'D) 

BOL T HEX-HD, 3/8NF x 7/8" X X X I 182 717 

NUT, HEx. 3LBNF X X X I 103 026 

WASHER, FL., 3/8" X X X 103 34 1 

WASHER, LK., 3/8", MEO. X X X I 103 321 

I 
,,*) LOCK, CHA I N X X X I 73 518 RI 73 518 RI 
(.j.'\ RIVET, RD-HD., 5/16 , 1-5/8" X X X 16 692 RI 16 692 R I 'J 

0 SILL LONG X l 73 147 RI 73 147 R I 

R!GHT HAND DRIVE 

10 BRACKET ! 

FOR SINGLE MTG. X X X 7'1 610 RI 

FOR DUAL "TO .EFT X X X 73 629 R I 
fOR DuAL MTel RIGHT X i X X n 6)0 RI 

(i.; PARTS NOT ILLUSTRAT(D 

! 

i 

i 

I 

.~-

i 

i 

i -_.,,-

i 

... -
-- .. 

I 

--,-. 

--_. 
PFUNTEO IN UNITEO STATES OF AMERICA 

16-101 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 
GROUP 16 - CAB, COWL AND BODIES 

6 
I 
1 

Q' . - --

2O----u 
\:!J 

19------a 

18- ~ 

.~J" -13 

~ 
/~ ~ ""'f'.J 

17--- ~ \ \ 
16---- Iii 14 

.4-25801 A 

FIG. 16-46 - VACUUM WINDSHIELD WIPER 

KEY DESCRIPTION 

10 NUT ---, 
II GROMMET 

12 

PRINTED IN UNITEO STA.TES OF AMERICA 

16-102 

Donated by John & Susan Hansen - For Personal Use Only



KEY 

8 

9 
10 

II 

12 

13 i 

14 : 

15. 
16 

11 
18 

19 
20 

21 

-_ ... 

22 

23 

24 

~ 
(*) 

~ 

10 

~ 

I 

MT-97 
GROUP 16 - CAB, COWL AND BODIES 

LIGHT (SEE GROUP 08) 

BRACKET , ASM. 

BRACKET 

eOLT, HEX-HO., 3/8NF X 3[4" 

NUT, HEX., 3/8Nf 

WASHER, LK., 3/8", MEO. 

SILL, ASM. 

eOLT! HEX-HO., I/16Nf x 1-1/4" 

WASHER, FL., 7/16" 

PAD 

NUT, HEX., LK., 7/16Nf 

fENDER (SEE GROUP (9) 

SI LL 

SilL, ASM. 

PANEL 

PANEL, ASM. 

CODE 1650 

LT. 

R T • 

CODE 1651 

LT. 

RT. 

CODE 16'i2 
LT. 

RT. 

POCKET 

f"RT. 

LT. REAR 

RT. REAR 

POST, REAR, A5M. 

LT. 

Rl. 

BRACKET , GATt SUPPORT 

BOLT 5/16NC x 3/4" 

NUT, HEX., S/16NC 

WASHER, LK., 5/16", MED. 

LOCK, CHAIN 

R I VET, RD-HD •• 5.[ 16 x I -')/8" 

SILL LONG 

BRACKET 

PARiS NOT I LLUSTRAT(D 

DESCRIPTION i CODE 
; 1650 

FIG. 16-45 - PICKUP BODY - Continued 

x 

x 

x 
X 

x 

x 

x 

x 
x 
X 

x 

x 
x 

.. ---.. 

x 

x 
I 

x 
x 

X 

X 

x 

X 

x 

x 
x 

x 

x 

RIGHT HAND DRIVE 

x 1 
1 
I 

I I 
l 
I 
I 

PRINTED IN UNITED STATES OF AMERlCA 

X x 

x x 

x x 
x x 

X x 

x x 

x x 

x x 
x ·x 
x x 

x x 

x x 

x x 

x 

x 

, 
x 

x x 
X x 

X x 

X x 
X x 

X x 
x x 
x x 

x x 

x x 

x x 

X 

x x 

III 

HI 
I H PART NUMBER 

I 42 <'73 HX 

7~ -269 R I 

182 716 

103 026 

103 321 

7, 144 R II 

182 7'1, .. _--
118776 

64 772 H 

... 16 883 RI 

7~ 146 RI 

7" 143 RII 
n 150 RI 

73 121 r/21 

7':! 1')2 RI2 

7".1, I')" RI2 

7? 1')4 R?,I 

92 069 RI2 

920"0 RI2 

HI')') RI 

73 156 RI 

TJ, 1')1 RI 

73 1'i8 RII 

7,\ 1')9 RII 

7'l, 149 R I 

18 40') RI 

102 6<4 

10, ,20 

7i ')18 RI 

16 6<)2 RI 

7i 147 R I 

7< 6,0 RI 

! 

16--101 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 

16-102 

GROUP 16 - CAB, COWL AND BODIES 

G 
I 
I 
I 

2O----a 
\!J 

19--~ 

18--~ 

1 
I 

FIG. 16-46 - VACUUM WINDSHIELD WIPER 

PRINTED IN UNITED STATES OF AMERICA 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 
GROUP 16 - CAB, COWL AND BODIES 

~ ____________________ ~ ___ DE_S_C_R_'P~T_'O_N ______________________ ~ ____ 'H_P_A_RT_N_U_MB_E_R ____ _ 

FIG. 16-46 - VACUUM WINDSHIELD WIPER - Continued 

13 CLIP 145 540 
14 TUBING, 1/4" 995 061 RI 
15 SLEEVE, 1/4" 114 963 

16 BUSHING, REDUCING 
1/2" x 1/8" (R-SERlrs) 144 050 
1/4" x 1/8" (RC-SERIES) 1128lL 

17 ELBOW, 1/4" (6q q8~ 
18 I ESCUTCHEON ! 117~RI 
19 NUT 77 789 RI 
20 KNOB, AS .... 117 544 R91 

<3 GROMMET (BODY PIVOT SHAFT TO cowe) 109 149 RI 
(*) PARTS NOT ILLUSTRATED 

PRINTED IN UNITED STATES OF AMERICA 

16-103 

Donated by John & Susan Hansen - For Personal Use Only



KEy 

I 
2 

3 
4 

5 
6 

7 
8 

9 
10 

II 

12 
13 

16-104 

MT-97 

0---23 

0.--17 
~-18 .-19 

SHAFT 
WASHER 
STUD 
SPACER 
CLIP 
NUT, HEX., 5/16NC 
WASHER, ~~., 5/16" 
WASHER, ~K., 5/16", HED. 
WASHER, FINISH, 5/16" 
SCREW, DV-HD., 5/16NC X 

MOTOR, w/SRACKET, ASH. 
6.V~~T 
12-vOLT 

11 

GROUP 16 - CAB, COWL AND BODIES HI 

/12 //A 
/ 13/ ---41.. 

I 14---~ 

1:::~_~ 
--17 .-~ 

fAmlS..oI- - -18 

·"'""----19 

_-------21------

FIG. 16-47 - DUAL ELECTRIC WINDSHIELD 'MPERS (Code 1692) 

DESCRIPTION I H PART NUMBER 

~. SH7234 

~ WA I 542 
l*) oo721B 
ti) SR7217 

&i 037 RI 
102 614 
liB 774 
103 320 
128 335 

1-1/4" 157 536 

85 027 R92 
88 916R92 

SHAfT, w/SPACER AND STUD, ASH. ~ .;.: < 85 012 R91 
KNOB 117 544 R91 

i) IUlER I CAN. BOSCH PART NJIoe£R 
PAINTED tN UNITED STATES OF' AMERICA 

Donated by John & Susan Hansen - For Personal Use Only



II1II 

MT-97 
GROUP 16 - CA8, COWL AND 80DIES II 

KEY DESCRIPTION j H PART NUMBER 

FIG. 16-47 - DUAL ELECTRIC WINDSHIELD WIPERS (Code 1692) - Continued 

14 NUT 77 789 RI 
15 ESCUTCHEON 117514RI 
16 SWITCH, ASM. 81 4":l2 R91 
!7 GASKET B5 0~4 RI 

~-

18 SPACER 8<i 0<'1 RI 
19 NUT 8'5 0":l6 RI 
20 LINK, AS,.., 85 033 R91 
21 ARM, ASM. 

I 996 232 R91 
22 BLADE, w/HOLDER, AS,... .996" 760 R91 

23 RING l(i) RGloo4 
24 WASHER k*) WAI589 
, 'i)AMERICAN BOSCH PART NUMBER 

, 

I 

'"~----

-_ .. .,--

.. _-

~-.. ~-.---

PRINTED IN UNITED STATES OF """RIC" 

Donated by John & Susan Hansen - For Personal Use Only



KEy 

I 

2 

j 

4 
5 

6 

7 

8 
9 

10 

" 
16-106 

MT-97 

2 3 4 
I I \ 

r \L 
I \~ 

/! .... 

GROUP 16 - CAB, COWL AND BODIES 

6 
I 
II 
II 
II 
I I 
/ I 

t,~ 

7 8 9 
~ \ 
1\ \ 
I \ 
I \ 
I \ , \ 

---17 

UI--filI'J 
Ui-~ 

14--e7 

13-..... 

18 
I 

t t //19 
.. ;.,F,/20 
<= ~..--21 
GS> ~ 

III ID---22 

~. 23 

~---
~ --13 

36 311 
-----26 

~----27 
~-- 28 

SHAFT ARM AS'" 

SHOE 

CO I L UPPER 

6 VOLT 

12 VOL T 

INSULATOR. SHORT 

SCREW 

WASHER, RT, 

.007 THK, 

.011 THK. 

.Oil THK. 

ARMA TURE, AS"'. 

6 VOLT 

1i2 VOL T 

WASHER l T. 

BRUSH 

SPRING 

SWITCH ASM. 

39 37 

FIG. 16-48 - ELECTRIC WINDSHIELD WIPER MOTOR (American Bosch) 
(Code 1692) 

~ I 
... 

OESCRtPTtON 0 
> 
~ 

X X 
i X ! X 

! 

X 

X 

X X 

X X 

X X 

X X 

X ! X 

I 
.~ .. -

X 

X 

X X 

X X 

X X 

X X .. 
PRtNTED IN UNITED STATES OF AMERICA 

I H PAR1" NUMBER 

136 302 R91 

Ie*) PS7210 

<!) GL724 

<!) GL726 

136295 RI 

.<!) ~637cA 
i 

--'-~RI 
136 315 RI 

136 316 RI 

136 305 R91 

<!) AT725 

136 315 RI 

136100 RI 

13.6 294 R I 

136 308 R91 

(*) AMER ICAN BOSCH PART NUMBER 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 
GROUP 16 - CAB, COWL AND BODIES 

... 
KEY OESCF!'I~TION 

o 
> I H PART NUMBER 

~ ! 

FIG. 16-48 - ELECTRIC WINDSHIELD WIPER MOTOR (American Bosch) - Continued 

12 SCREW, PAN-HD., TAP., No. BNr x 3/8" X X 171 7Cf2 
13 WASHER X X I® WA 1544 

14 WASHER X X 136 320 RI 

15 wASHER X X :(*) WA 1358 

16 PLATE X X 1'16 297 R I 

17 SHAFT, "fARM, ~T, ASM. X X 136 303 R91 

18 : SCREW, PAN-HD TAP No, 8Nr x '1/4" X X 177 230 

19 WASHER, No.8, I NT. X X i 115 544 

20 WASHER, FL., No.8 X X 114 986 

21 WASHER, 'NSULAT I NG X X 136313 RI 

22 SLEEVE X X 136289 RI 

23 I RES ISTOO ! 

6 VOLT X li6 292 R' 

12 VOL T X :(1i) RE722 
I 

24 : GROMMET X X I 136 290 RI 

25 SCREW X X 136296 RI 

26 NOT USED ! 
-

136299 RI 27 ~R' LT. X X 

28 TE X X i® PLE26 

29 WASHER X X ,I® WAI7cA 

30 GASKET X X 136 301 RI 

31 COVER X X ® cV729 

32 SCREW X X ® SCISOO 

33 NUT X X ® NT45cA 

34 WASHER X X ~. wA55 

35 CABLE X X 136 287 R I 

36 HOUS I N~..L2.- ASM" X X '(*) HG270 

i7 BRACKET, AS" X X 76 967 R92 
38 SCREW, w/L<Y!(WA<;'lER, ASM, X X 136 311 RI 

39 HOUSING 

II/TERMINAL; AsM. X X ® HG7228 

w/INSULATOOS COIL AND POLES; ASM. 

6 VOLT X i® HG7217 

12 VOL T X ® HG7214 

40 COIL, LOWER 

6 VOLT X 136 304 R91 

12 VOL t I X ® CL725 

41 GEAR, RT, X X ! 136298 RI 

42 NUT X X ® NTI4cA 
.~.-

43 HOUSING, RT .• l AS". X X ® HG722 I 

44 I NSULA TOO (L ONG 1 ! X X I® IS727 

I (ii) AMER 1 CAN BOSCH PART NUM:lER 

--r--' 

i 

i 
, 

PRINTED IN UNITED STATES OF AMERiCA 

16-107 

Donated by John & Susan Hansen - For Personal Use Only



II 

MEMORANDA III MT-97 

PRINTED IN UNITJi',:O STAT" OF AMERICA 

16-108 

Donated by John & Susan Hansen - For Personal Use Only




